
( 

'( ' 

( ,  

( 

PARTS 

MODEL 28 

BULLETIN 1167B 

TYPING REPERFORATOR SET 

(LPR1 LRB1 LRC1 LT) 

TELETYPE® 
suss1o1ARY oF Western Electric Company INc. 

CHICAGO,IL.L.I N OIS, U . S. A .  

COPYRIGHT 1958 B Y  TELETYPE COR PORATION I N  UNITED STATES. C OPYRIGHT 

IN AL.L. COUNTRIES PARTICI PATING IN INTERNATIONAL. CONVENTION AND PAN 

AMERICAN CONVENTIONS, AL.L. RIGHTS RESERVED INCLUDING RI GHTS OF TRANS• 

L.ATION INTO Al.L LANGUAGES. 

5 

Printed in U.S.A. 





( 

( 

(y 

( 

CHANGE 2 

11678 

LIST OF EFFECTIVE P AG ES 

MARCH, 1959 

(Supersedes July, 1958 issue) 

Page Change 
Number In Effect 

Page Change 
Number In Effect 

A Change 2 2-21 to 2-29 Change 2 

B & C Original 2-30 & 2-31 Original 

D&E Change 2 2-32 to 2-37 Change 2 

1-1 Original 2-38 Change 1 

1-2 to 1-4 Change 2 2-39 to 2-59 Change 2 

1-5 Original 3-1 to 3-2 Original 

1-6 Change 2 3-3 Change 2 

1-7 Original 4-1 Original 

1-8 to 1-15 Change 2 4-2 to 4-5 Change 2 

2-1 Original 5-1 Original 

2-2 to 2-18 Change 2 5-2 to 5-7 Change 2 

2-19 Change 1 6-1 Original 

2-20 Change 2 6-2 to 6-6 Change 2 

The above list indicates the effective pages as of the date of issue. 
Upon receipt of change pages, insert them numerically and discard any 
superseded pages. 

' 

A 



B 

1167B 

MODEL 28 TYPING REPERFORATOR SET 

consists of 

TYPING REPERFORATOR UNIT (LPR), REPERFORATOR BASE (LRB), MOTOR UNIT (LMU), REPERFORATOR COVER (LRC), 

REPERFORATOR TABLE (LT) end ELECTRICAL SERVICE UNIT (LESU) 

ORIGINAL 

·� 

�"')' .. -/, 

·� 
\,v;l 

jj 



ll67B 

( 

( 

, 

( 

(. " 

MODEL 28 TYPING REPERFORATOR SET (Set illustrated for rock or cabinet mounting) 

consists of 

TYPING REPERFORATOR UNIT (LPR), REPERFORATOR BASE (LRB) and MOTOR UNIT (LMU) 

ORIGINAL c 



D 

1167B 

TELETYPE AND BELL SYSTEM CODE REFERENCE CHARTS 

Components of the MODEL 28 TYPING REPERFORATOR SET covered in this bulletin: 

Description 

BASE (Single Plate) 
(Double Plate) 

TYPING REPERFORATOR UNIT 

MOTOR UNIT 

ELECTRICAL SERVICE UNIT 

COVER 

TABLE 

Teletlpe Code Bell Ststem Code 

LRB2 
LRB3 28A 

LPRl 
LPR4 28A (includes AWA Typewheel) 
LPR5 
LPR7 28B (includes AWA Typewheel) 

LMU3 28A 

LESU12 28D 

LPRC200** 28A** 

LT200** 28A** 

Components of the MODEL 28 REPERFORATOR TRANSMITTER SET* Covered in this bulletin� 

TYPING REPERFORATOR UNIT LPR3 28A (includes AWA Typewheel) 
28D (includes ARC Typewheel) 

*For other components of the set, see parts bulletin 1168B. 

Components of the MODEL 28 AUTOMATIC SEND-RECEIVE SET (ASR)* covered in this bulletin: 

TYPING REPERFORATOR UNIT LPR6 
LPRlO 28D (includes ARC Typewheel 

& LAK4YC Keyboard Base) 

*For other components of the set, see parts bulletin 1169B. 

PAINT FINISH COLOR CODE CHART 

(For parts and assemblies requiring a paint finish) 

Teletype Bell sa;;tem 
Code Co e Paint Finish 

AA 37 Black Wrinkle 
AB 40 Gray Green Wrinkle 
AC 39 light Brown Wrinkle 
AD 38 Dark Brown Wrinkle 

Suffix to be applied following the part number 

BELL SYSTEM ONLY 

When ordering parts from this bulletin, prefix each number with the letters TP o 

CHANGE 2 

'� 

'� 

;,,) 

.. '" 
;�c� 



( 

( 

( 

( 

Figure 

1-1 

1-2 

1-3 

1-4 

1-5 

1-6 

1-7 

2-1 

2-2 

2-3 

2-4 

2-5 

2-6 

2-7 

2-8 

2-9 

2-10 

2-11 

2-12 

2-13 

2-14 

2-15 

2-16 

2-17 

2-18 

2-19 

2-20 

2-21 

2-22 

2-23 

2-24 

2-25 

2-26 

2-27 

2-28 

2-29 

2-30 

2-31 

2-32 

2-33 

3-1 

4-1 

4-2 

5-1 

5-2 

5-3 

CHANGE 2 

1167B 

TABLE OF CONTENTS 

Title 

Section 1 - Bases and Variable Features 

Reperforator Base (Single Plate) 
Reperforator Base (Single Plate) 
Tape Container . • • • • • •  

Reperforator Base (Double Plate). 
159377 Modification Kit to Provide Single Speed Drive 
159417 Modification Kit to Provide Variable Speed Drive 
159417 Modification Kit to Provide Variable Speed Drive 

Section 2 -Typing Reperforator Units and Variable Features 

Frame Mechanism • •  

Frame Mechanism • .  

Main Shaft Mechanism 
Perforator Mechanism • 

Perforator Mechanism. 
Perforator Mechanism • 

Rotary Positioning Mechanism 
Rotary Positioning Mechanism 
Axial Positioning Mechanism 
Axial Positioning Mechanism 
Function Box Mechanism 
Range Finder Mechanism • • 

Selecting Mechanism • • • •  

Selecting Magnet Mechanism 
Transfer Mechanism 
Ribbon Feed Mechanism • • •  

Typing Mechanism • • • • •  

159351 Modification Kit to Add Non-Interfering Blank Tape Feed Out. 
159351 Modification Kit to Add Non-Interfering Blank Tape Feed Out. 
159351 Modification Kit to Add Non-Interfering Blank Tape Feed Out. 
159381 Modification Kit to Add Timing Contacts • . • • • • • • •  

159553 Modification Kit to Add Letters-Figures Contact • • • • • •  

159379 and 159380 Modification Kits to Add Code-Reading Contacts 
Cables • • • • • • . • • • • . • . • • . • • • • • • • • • . 

159360 Modification Kit to Add Signal B ell Contact (On Upper Case "S") 
160881 Modification Kit to Add Guard to Cover Backspace Mechanism 
161340 Modification Kit to Add Manual Interfering Letters Feed Out • 

161341 Modification Kit to Add Solenoid Operation to Letters Feed Out 
Two-Shaft Mechanism . • • • • • • . • • . . . . . • 

159363 Modification Kit to Add Manual Backspace • • • • 

159364 Modification Kit to Add Power Drive to Backspace • 

Cables • • • • . . . . • • . • . • •  

161321 Letters-Figures Contact Assembly • • • . . • • • 

Synchronous Motor Unit. . • 

Reperforator Cover (LRC) • 

Reperforator Table (LT). 

Section 3 - Motor Unit 

Section 4 - Table and Cover 

Section 5 - Electrical Service Unit 

Electrical Service Unit w/Signal Bell and Line Shunt Relay 
152623 Line Relay Mounting Assembly 
152950 Rectifier Assembly 

Section 6 - Numerical Index 

Page 

1-2 

1-4 

1-6 

1-8 

1-10 

1-12 

1-14 

2-2 

2-4 

2-6 

2-8 

2-10 

2-12 

2-14 

2-16 

2-18 

2-20 

2-22 

2-24 

2-26 

2-28 

2-30 

2-32 

2-34 

2-36 

2-38 

2-40 

2-42 

2-42 

2-42 

2-44 

2-46 

2-46 

2-48 

2-48 

2-50 

2-52 

2-54 

2-56 

2-58 

3-2 

4-2 

4-4 

5-2 

5-4 

5-6 

E 



; .•.•
..

•
 ..1
. 

"._,
 



z
 

R
 

'()
 

0
 

1-u
 

UJ
 

Vl
 

Vl
 

UJ
 

<:><:
 

::
:> 

1-4:
 

UJ
 

u.
. 

UJ
 

..
.J 

""
 

�
 

<:><:
 

4:
 

>
 

0
 

z
 

4:
 

Vl
 

UJ
 

Vl
 

4:
 

""
 

..
.J 

4:
 

z
 

0
 

<:><:
 

0
 



/151722 
� /191 151637 

'\I � /3640 

I \ � .. � 

114467 

� / /1 �/ Yl 107398 
<D 

/' .. ( cb ·�·''·'' 
--------T-...... -------�----------------.... 2669 � I 

" : -----® 82474 � '"'121575 "'------153442 

*PART OF 156978 

1-2 

11678 

� 

I, 
-, 156340 ------ : 

107393 151630 
,_2191 

/ 
I I 98659 ' 

T------- �--

(REF 156966, 
SEE FIG. 1-2) 

�--

--/ J�I;Q' 

FIGURE 1-1. REPERFORATOR BASE (SINGLE PLATE) 

' 

(SUPPLIED WITH 107393) 

CHANGE 2 

� 

.1) 

) f.;_,, 

J 



( 

( ,  

( 

(, 

Part 
Number 

2191 
2669 
3640 

82474 
98659 

107393 
107398 
111017 
112626 
114467 
120175 
121575 
150966 
151335 
151411 
151412 
151415 
151416 
151630 
151637 
151722 
153442 
155750 
155751 
156340 
156898 
156975 
156976 
156978 
159551 

CHANGE 2 

11678 

NUMERICAL INDEX- FIGURE 1-1 

Description 

Washer, Lock 
Washer, Lock 
Washer, Lock 
Terminal 
Bracket, Switch Mounting 
Switch, Power Toggle 
Terminal 
Screw (6-40 x 5/16 F i I.) 
Nut (I 0-32 Hex.) 
Connector, Plug (3 Point) (Mates with 114466) 
Plate, Switch Instruction 
Screw, (I 0-32 x 5/16 Hex.) 
Insulator, Terminal Block 
Stud, Terminal Block 
Block, Terminal Insulating 
Insulator, Terminal Block 
Block, Terminal Insulating 
Nut (6-40 Hex.) 
Screw (6-40 x I /4 Hex.) 
Screw (4-40 x 1/4 Fil.) 
Screw (6-40 x 3/16 Hex.) 
Screw (10-32 x 1/2 Hex.) 
Sleeve, Insulating 
Sleeve, Insulating 
Bracket, Terminal Block Mounting 
Cable Assembly, Selector 
Bracket, Connector Mounting 
Connector, Plug (32 Point) 
Cable Assembly, Control 
Cable Assembly, Power 

1-3 



1-4 

1167B 

125224 
156936 --� � -2449--@;l @ 2449 
156344 --� 
156334 ----------

t 

151631-�-
� 

2191--® 
7002 �� 
121244 / '-�-

156936 -_i 
2449 � I 

I 156336

�w 

u 

0 @ 

I 
I 
I 
I 

I 
I 
I 
I 

" 

.. 

I 

: I 

(REF. 156S67 
SEE FIG. 2-1l 

'\ r 

l ________ __ 
'\\ L .� ... !! . ,�./ • 

151723 - , 
�J,,D.( �-----156887 

2669 -----+-----
J ----

-
.. 

----- 2669 

- , I 

I 
I 
I 
I 
I 
I 
I 

I 
I 

... 
I 

3438 
�' �I 151631

------- � -- 3438 

�@ � 2191 
--.J 

156338 

ml 'T ,�: 7002 
/12541WU 

------ .: @ I 
123706 ,.......___ 

I ® I I 
,..J l1tidJ I 

(REF. 156460 I ("��:-) ��\ ' : � 

SEE FIG 1 -r---"'"''*'' ) I . -3) : /) ,/ // /// 

... 

� 

... 

l'i' 
�(/

/ 
1 ... 
I 
I 
I 
I 

<i!.> 

/ 

... 

/ 
/ 

/ 

121244 

"" 
/ 

// ... / 
/ / / 

/ 

"" 

II" 
151631/

i 

2191/: 
7002�� 

,__ 121244/ : 
I -

I 

I - I 
- : 

--j 

@-...2449 
�........____104124 I 

I 
I 

• 

@�2449 &�104124 

9 

FIGURE 1-2. REPERFORATOR BASE (SINGLE PLATE) 

CHANGE 2 

. ., 

{"" 
\ ' -' "�---

,,,) 

$.J 



I 

(e 

( 

( 

(,, 

Part 
Number 

2191 
2449 
2669 
3438 
7002 

12541WU 
104124 
121244 
123706 
125224 
151631 
151723 
156334 
156336 
156338 
156344 
156887 
156936 
156966 

ORIGINAL 

11678 

NUMERICAL INDEX - FIGURE 1-2 

Description 

Washer, Lock 
Washer, Lock 
Washer, Lock 
Washer, Flat 
Washer, F lot 
Handle 
Screw (1 /4-32 x 11/32 Hex.) 
Clamp, Cable 
Screw (10-32 x 1/4 Flat) 
Nut (1/4-32 Hex.) 
Screw (6-40 x 5/16 Hex.) 
Screw (10-32 x 3/8 Hex.) 
Stud, Motor Adjusting 
Post, Motor Mounting (Left) 
Post, Motor Mounting (Right) 
Bracket, Motor Adjusting 
Screw (1 0-32 x 9/16 Hex.) 
Screw (1/4-32 x 5/16 Hex.) 
Plate, Base (w/Feet) 

1-5 



1-6 

1167B 

119467 ;;�· 156971 124999n
· · 
'u n�:1.,_<:, 119467 

' " 
/" 

• " � - _1 / 
/ 3624 

·r� � �
,2191 

- \ 125015 
119467 

// 
• " • ,/ 159540� 8449� 

156342 

� � 
/ I 

a e-.:.125015 
. 

...!... . 15644 : / A151121 \ 15644, ' 

19 
: _,, 

� � 159543 125015 ·>'.. G) �156448 ·�� 156449 :...... � �159543 / 156448 /( <Qlo'::\ / ' ,,<·! .. � 156448 ,/' 125015 • ,I .Y' 159543 /,.�20n23wu •' ' 

' ' 
fll!-_ 

/ ) -- / ' 
/ .. r / ---

// 2191 : c J) 

156460 
· �  

\ (;" 151631 @j 
� ·/' 2191� / 

151630-� 

121243 
7002 \ t /fj 

2191���/ f 
,-::y� I 

� 
' 

151631--...(J;f i 
125015 / 

2191 \ /// 
151630 ""--® c;:{ 

� 151610 
2191 \ / 

"@,� 151631---<ef 

FIGURE 1-3. TAPE CONTAINER 

111545 

CHANGE 2 

, 

,, 
\ _,;_, 

·-�> 

�J 



( 

( ,  

( 

{ 

Part 
Number 

2191 
3624 
3640 
7002 
8449 

83877 
90606 

93117 
II 1545 
119467 
121243 
124999 
125015 
151610 
151626 
151630 
151631 
151721 
153539 
155751 
156342 
156448 
156449 
156451 
156452 
156460 
156470 
156971 
156972 
159540 
159543 

207223WU 

ORIGINAL 

Description 

Washer, Lock 
Washer, FIat 
Washer, Lock 
Washer, Flat 
Washer, Flat 
Spring, Switch Lever 
Spring, Tape Out Lever 
Washer, Lock 
Filler, Wood 
Insulator, Switch 
Clamp, Cable 
Switch, Tape-Out Sensitive 
Washer, FIat 
Washer, Flat 
Terminal 
Screw (6-40 x 1/4 Hex.) 
Screw (6-40 x 5/16 Hex.) 
Screw (6-40 x 3/4 Hex.) 
Screw (6-40 x 11/16 Hex.) 
Sleeve, Insulating 
Plate, Switch Mounting 
Bushing 
Lever, Switch 
Bushing 
Lever, Tape-Out 
Panel Assembly 
Guide, Tape (w/Holder) 
Screw (2-56 x 3/4 Fll.) 
Cable Assembly, Tape-Out 
Post, Spring 
Washer, Flat 
Post, Spacer 

1167B 

NUMERICAL INDEX- FIGURE 1-3 

1-7 



0
 

:r:
 

�
 

(j)
 

m
 

N
 

T
 

�
 

::
:0 

rrl
 

IJ
 

rrl
 

::
:0 

b
 

::
:0 

�
 

0
 

::
:0 

CD
 

l>
 

(f)
 

rrl
 

n -
15

5
7

5
5

 

P'\.
.;.,,. 

I ;
·2474

 

15
16

3
7-

�
 

36
40

-
i!i

 



(' 

( .  

(. 

(. 

Part 
Number 

1160 
2191 
2449 
2669 
3438 
3598 
3640 

3646 
6565 
7002 

82474 
99381 

104124 
111017 
114467 
116783 
120175 
121242 
121575 
124396 
125224 
129919 
151335 
151411 
151412 
151416 
151562 
151606 
151626 
151630 
151631 
151637 
151722 
151827 
155750 
155755 
156334 
156336 
156337 
156338 
156339 
156344 
156444 
156445 
156446 
156879 
156887 
156936 
158215 
159542 
159589 
159592 

CHANGE 2 

11678 

NUMERICAL INDEX - FIGURE 1-4 

Description 

Screw (6-40 x 5/16 Fil.) 
Washer, Lock 
Washer, Lock 
Washer, Lock 
Washer, Flat 
Nut (6-40 Hex.) 
Washer, Lock 
Washer, Lock 
Screw (8-32 x 1-1/4 Fil.) 
Washer, FIat 
Terminal 
Foot, Leather 
Screw (1/4-32 x 11/32 Hex.) 
Screw (6-40 x 5/16 Fil.) 
Connector, Plug (Mates with 114466 
Holder, Fuse 
Plate, Instruction 
Clamp, Cable 
Screw (I 0-32 x 5/16 Hex.) 
Switch Assembly 1 Power 
Nut (l/4-32 Hex.) 
Fuse (4 Amp.) 
Stud, Terminal Block 
Block, Terminal 
Insulator, Terminal Block 
Nut (6-40 Hex.) 
Lamp, Tape Out 
Screw (10-32 x 1/4 Hex.) 
Terminal 
Screw (6-40 x 1/4 Hex.) 
Screw (6-40 x 5/16 Hex.) 
Screw (4-40 x 1/4 Fil.) 
Screw (6-40 x 3/16 Hex.) 
Strap, Terminal 
Sleeve, Insulating 
Sleeve, Insulating 
Stud, Motor Adjusting 
Post, Motor Mounting (Left) 
Washer, Flat 
Post, Motor Mounting (Right) 
Bushing, Mount 
Bracket 1 Motor Adjusting 
Plate, Lower Base 
Bracket, Switch 
Handle 
Plate, Upper Base 
Screw (10-32 x 9/16 Hex.) 
Screw (1/4-32 x 5/16 Hex.) 
Plate, Nut (6-40) 
:::onnector, Receptacle 
Bracket, Connector Mounting 
Cable Assembly, Lamp 

Part 
Number 

159603 
159604 
159610 
159928 
159929 
159931 
159932 

Description 

Washer, Captive 
Screw, Special (10-32) 
Mount, Vibration 
Cable Assembly, Control 
Bracket, Lamp Mounting 
Clamp, Cable 
Keeper 

1-9 



1-10 

11678 
GEAR SETS (ORDER SEPARATELY) 

SPEED 

SET NUMBER PINION DRIVEN GEAR 7.00 UNIT CODE 742 UNIT CODE 

O.PM WPM. OPM. WP M. 

\61519 161 1 04 16110 3 
--- 404 67(508AUDI 

\61654 156982 156981 390 65 368 60 

\61655 156984 156983 460 75 

161656 15 6986 156985 636 106 600 100 

151346 
,_....... 2191 / 
� 

.DRIVEI-I GEAR I f 156861 1562U 'V@:-In 
___ - I �� e-� PINION ··, 

I 2191 � \I 151694 

/ 
/ / / 

l_-@-
-
� r- _ _ ,." 

151630 --f 

2191--@ 
I 

�/' .. -/ ' / / / 

I 
I 
I 

I 
I 
I 
I 
I 
I 
I 
I 
I 

) 
/ / / 

-
-- --.._._,./// ,." ,." / 

/ / / / / "-

156887 ----� 
2669 �I 

@ 3438 .......... � // �/ I / 
._,. 

(REF. 156966 
SEE FIG. 1-2) 

I 

;ft:;)j 
<lili/l 

.:,,� 

·� / 

/ / 

I 
I 
I 
I 
I 
I 

• 

/ / / --- / / 
-- / / / ---.// ----

151346-, 
158745 2191 151630 156863 

156864 2191" 
_ ,, - - - - - - -L 

+-l 
--

-- I , \ '

1

56343 \ T v. � r---� �� 
@

I 
' t/'

_ _ _ 

r: 

-----

e 

• 

/ . 
. . 

.. 

I � - - -- � 
I 
I 150089 3640 I l I ! @.,. ____ __ J 

FIGURE 1-5. 159377 MODIFICATION KIT TO PROVIDE SINGLE S PEED DRIVE 

I 
I 
I 

CHANGE 2 

if'· '-,,,, 

' /A} 

) -.!v.� 

J 



( 

( 

( 

(, 

Part 
Number 

2191 
2669 
3438 
3640 

150089 
151346 
151630 
151694 
156226 
156343 
156398 
156400 
156861 
156863 
156864 
156866 
156887 
156904 
156981 
156982 
156983 
156984 
156985 
156986 
158745 
159600 
161103 
161104 

11678 

N UMERICAL INDEX - FIGURE 1-5 

Description 

Washer, Lock 
Washer, Lock 
Washer, Flat 
Washer, Lock 
Screw (4-40 x l/2 Fi I) 
Screw (6-40 x 3/8 Fil) 
Screw (6-40 x 1/4 Hex) 
Screw (6-40 x 11/32 Fil) 
Hub, Driven Gear 
Hub, Drive Sprocket 
Holder, Bearing 
Sprocket, Driven (28T) 
Ring, Retaining 
Retainer, Belt 
Sprocket, Drive (16T) 
Belt, Timing 
Screw (10-32 x 9/16 Hex) 
Guard, Intermediate Drive 
Gear, Driven Helical (44T) 
Pinion, Motor Drive Helical (9T) 
Gear, Driven Helical (47T) 
Pinion, Motor Drive Helical (12T) 
Gear, Driven Helical (42T) 
Pinion, Motor Drive Helical (14T) 
Clamp, Bearing 
Shaft, Intermediate Drive (W/Bearing) 
Gear, Driven Helical (49T) 
Pinion, Motor Drive Helical (11T) 

CHANGE 2 1-11 



1-12 

.. co 
(l) I{) C7l C7l 
(l) (l) I{) I{) ,T �fiiD�···�·· " ���'�/ 

' . 

I{) If) 

� ���.��· I 

.;L� 7 � I J 

\J)""""""\\l!D-@)-@ 0 
, , 

r<) 
r<) 
'<t 
C7l 

- (\j '!] 
r<> - o I � � 0 
'!] (\j 1'-

1 I I 
��{�h-/� 

I 
I 

L 

-
I 

r<')- I 

I 
I 

I 

wO> 1 

�,(\j�� � In 
� 
co 
'!] t-�r<)� Ol rJ � � �-T :tli!i12C\i� 

1167b 

'I 

�Q-�-� wWO>_ lj ltl i.{i �� - �.., 
- """(:� 

I 

� 

I 
\ 

\ 

\ 

\ 

\ 

SPECIFICATION 5801S 

FIGURE 1-6159417 MODIFICATION KIT TO PROVIDE VARIABLE SPEED DRIVE 
(INCLUDES ALL PARTS ON THIS PAGE AND PAGE 1-14) 

CHANGE 2 

, 

')".· ' ' 

.) 

.� 



( 

( ,  

( 
-..:.."":', 

(, 

Part 
Number 

2191 
6745 
7002 

45815 
70314 

117535 
119654 
119655 
125205 
151346 
151610 
151630 
151631 
151632 
151633 
156226 
156861 
156866 
156949 
156958 
156964 
156965 
156967 
156968 
158712 
158732 
158745 
159433 

Description 

Washer, Lock 
Screw (10-32 x 1/2 Hex) 
Washer, Flat 
Washer, Lock 
Washer, Flat 
Washer, Flat 
Ring, Retaining 
Ring, Retaining 
Screw (6-40 x 7/16 Fil) 
Screw (6-40 x 3/8 Fil) 
Washer, Flat 
Screw (6-40 x 1/4 Hex) 
Screw (6-40 x 5/16 Hex) 
Screw (6-40 x 3/8 Hex) 
Bearing, Ball 
Hub, Gear 
Ring, Retaining (Internal) 
Belt, Timing 
Gear, Driven (36 teeth) 
Sprocket, Driven 2' ..., .. 
Gear, Helical (9 teeth) 
Frame, Gear Shift 
Shaft, Gear Shift 
Plate, Gear Shift Guide 
Gear, Helical (26 teeth) 
Gear (W/Disk) 
Clamp, Bearing 
Plate, Grease Retaining 

CHANGE 2 

11678 

NUMERICAL INDEX- FIGURE 1-6 

1-13 





(' 

( 

( 

( 

Part 
Number 

2191 
2669 
3598 
3642 

70885 
74807 
76081 
82725 

110743 
113850 
114125 
119651 
119653 
1241n 
130499 
150089 
150456 
151630 
151631 
151732 
151880 
153534 
156950 
156951 
156952 
156953 
156954 
156955 
156956 
156959 
156960 
156961 
156962 
158716 
158723 
158733 
158734 
158738 
158739 
158740 
158741 
159991 

Description 

Washer, lock 
Washer, lock 
Nut (6-40 Hex) 
Washer, Flat 
Washer, Spring 
Nut (1 0-32 Hex) 
Washer, Flat 
Spring, Shift lever 
Washer, lock 
Washer, Flat 
Screw (6-40 x 3/8 Hex) 
Ring, Retaining 
Ring, Retaining 
Washer, lock 
Bearing, Ball 
Screw (4-40 x 1/2 Fil) 
Washer, Flat 
Screw (6-40 x 1/4 Hex) 
Screw (6-40 x 5/16 Hex) 
Screw (6-40 x 11/32 Fi I) 
Nut (4-40 Hex) 
Washer, Flat 
Shaft, Gear Shift 
link, Shift lever 
lever, Gear Shift (W/Post) 
Hu�, Drive Sprocket 
Stud 
Sprocket, Drive (25 teeth) 
Retainer, Belt 
Bushing 
Screw, Shoulder (6-40) 
Screw, Shoulder (6-40) 
Ring, Retaining (Internal) 
Gear. (39 teeth) 
Roller, Shift lever 
Gear (44 teeth) 
Gear (47 teeth) 
Spacer 1 Gear 
Disk, Gear 
Block, Gear 
Bar, Driven Shaft 
Plate, Gear 

CHANGE 2 

I 1678 

NUMERICAL INDEX - FIGURE 1-7 

1-15 



.
.

 
a 

�
 



"'
 

w
 

0<:
 

::
:> 

1-�
 

u.
. 

�
 

"'
 

"'(
 

;;
;: 

"'(
 

>
 

N
 

0
 

z
 

�
 

z
 

"'(
 

0
 

"'
 

-o
 

i=
 

!:
: 

u
 

z
 

w
 

::
:> 

"'
 

0<:
 

0
 

1-�
 

0
 

u.
. 

0<:
 

w
 

<>.
. 

w
 

0<:
 

!.-'
 

z
 

;;:
 

>-1-



1167B 
,_-151442 

----- 153839 156474 «.» -2191 
� /2191 87401 153839 ----. I)  r------ � /156257 ----- 76soo 
� 8330 / I r- 1\\ "" --- / _..6' 
,.,... / I ---- I "t ---- , /159544 
@ 156318 1 -, " I () _ e --

/ I I - � < 2191 ._ / ' I --- I 
/

' () r � 151629 r ! 1 0\. : 
151631 

_
_ -� 1 

7 ® \ I I --- 0 

-- e : 86506 1 �- ----rQi; � 90906 : @-&- () 
__

_ � 
fiJ r:c" � · 

- -�--� -
(4;1 

�2191 1 219/ / --
�-

_

__ 

�1 /� \\ @)I w---- 8330 I 7002/ $tl 
----! --- I t"-- /"7 93356 \ -----J -

,_/ 151630 
150355/� : 1516�156165 119651/ :// 

150356 � �- I X 3640 
- - - I 

"

/ 

: I ----J ,_�--- ,_/ 1 3599 � 

-I 
I 
I 
I 
I 
I 
I I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

,. -- ,.. I 
,_/ ------ ,_/ I \ 156388 

,_/ 
------ // 151737 : lj@ 

/ (REF. 156473 --.,- '--- ®--
.:��- �-' SEE FIG. 2-3) ./�110743 --;-- - > I 

- I/ �I�� I // I �- � 
'!"--�; @®-�42823 111410 /j9 
-----·

�
:==� 84575 

152494 --- t l 
I - ---� I : 11o743- ------ V : : 1 /42823 ------- : 

�- @(!)__ / 154694 -------- I 151737 L (1� -��013 r-- � 
----J 

__

_

_ [?(-1ij --r-� i 

�-150029 150043 151693 ��� -o ;51728 \' 11'"'1� 
/2191 ' /$" � & /p 159427�>@ )56490 • \ JS f 

-

159472 : � 150241 ./ 

I I I �/ 151658 2191 : 151152 110743 � \ l \ \ 125011 @-+ � 

'0 ._f,--� -� ��110743 151640 150044 ®�2191 
t I i @@� if156248 3598 

7- f  I L !0' ...--
@

f. 
_

_
_ 

] 

·@
llili@ 

; 

) *15o04a#//159431 

2-2 

.@ i� :11� 
-9 - ------r �0 I 

--
I 159441 

*PECULIAR TO UNIT 
MOUNTED ON KEYBOARD 

., _:=-----.?� 151152 �l,.,, ' 
""l ... __ 1] 11 1 

� I \139752 ( �1 
I ---�,Iii I ''I 

I � 93984 
e-7 L __ 

� I ---
, - 119652 

/�� � 156235 --::�--
• / 2191 l.-. ------159011 • I ��- I 

ff-4:: I /151631 I � 49084 -A I I iii'§� 
--@ 364o I pr I 

� 151152 159430 2034 151737 
FIGURE 2-1. F RAME MECHANISM 

CH ANGE 2 

•') 

-� 
. , 

,) 

··· . . � �J 



( 

( 

( 

( 

Part 
Number 

2034 
2191 
3598 
3599 
3640 
7002 
8330 

42823 
49084 
76800 
84575 
86506 
87401 
90560 
90606 
93356 
93984 

110743 
111410 
119651 
119652 
125011 
139752 
150001 
150013 
150029 
150043 
150044 
150048 
150241 
150355 
150356 
151103 
151152 
151442 
151629 
151630 
151631 
151640 
151658 
151693 
151728 
151737 
152494 
153839 
154694 
156165 
156235 
156248 
156257 
156318 
156387 
156388 

CHANGE 2 

Description 

Washer, FIat 
Washer, Lock 
Nut (6-40 Hex) 
Nut (4-40 Hex) 
Washer, Lock 
Washer, Flat 
Washer, Flat 
Washer, Flat 
Spring 
Spring, Release 
Spring, Adjusting Arm 
Post, Spring 
Spring, Latch Lever 
Washer, Flat 
Spring, Lifter 
Washer, Felt 
Washer, Lock 
Washer, Lock 
Washer, FIat 
Ring, Retaining 
Ring, Retaining 
Washer, Flat 
Screw (4-40x 11/64Fil) 
Drum, Clutch 
Disk, Clutch Adjusting 
Wick, Felt 
Shoe, Secondary 
Shoe, Primary 
Spring, Latch 
Spring, Shoe 
Lever, Clutch Latch 
Lever, Clutch Trip 
Spring, Latch 
Screw (4-40 x 3/16 Hex) 
Screw (6-40 x 1/2 Hex) 
Nut (6-40 Special) 
Screw (6-40 x 1/4 Hex) 
Screw (6-40 x 5/16 Hex) 
Lever, Clutch Shoe 
Screw (6-40 x 5/16 Fi I) 
Screw (6-40 x 9/16 Fil) 
Spring, Shoe Lever 
Screw (4-40 x 11/64 Hex) 
Wick, Oiler 
Screw (6-40 x 5/8 Hex) 

Disk, Clutch Cam 
Washer, Felt 
Post, Latch Guide 
Latch, Punch Slide 
Bracket, Trip 
Lever, Reset 
Lever, Follower 

Arm, Adjusting 

1167B 

NUMERICA L INDEX-FIGURE 2-1 

Part 
Number 

156474 
156490 
156867 
156941 
159011 
159427 
159430 
159431 
159441 
159472 
159544 

Description 

Bar, Mounting 
Post, Guide 
Frame, Main 
Cam, Selector (w /Lubricator) 
Bracket, Spring 
Bracket, Stop 
Lever, Reset Bail Trip 
Lever, Main Trip 

Guide, Bell Crank 
Plate, Main 
Release, Clutch 

2-3 



151657---i 

2191 ----@ � 

1167B 

8330/1 
I � 156871 /� ®- 3598 

\ 
/

/ : 

@

-

156872/ 

_ / ' @l 2191 

/ 
I I ---

82392 -------$ //�,.,. � L I \ 7002 

833o �"f"_//r-- • AP" 
•/ 

I r:· -_,:::, 
I 

@J-156877 
I 

�-156876 

: /'!!; 
I 156399 
I I --, 

I I I 
I 
I I 

(;:j::::;\ ' ......... ; .. '"'<., --�-- (REF. 156257 
I " \ S 

I 

125015-® (·
.�,

/ · EE FIG. 2-1) 

�� 
156399 

I I 
151632-£ 156576 

///�----

\ 

15�442 I 1 /�';>�- -- - ----- f(l 
\ 125015 : 1 /�'/ 3606 

-----
-

- ---- 156995 \,V 

� I I 1//// 156900 
---

--1 } 
151631 � @@ : Ji�:_®-@.:';2191 1 -�- -- _ 

I I {) @ 
I ( I I, --- I �--({& - -., 

I I I II -_. I 
- I 

a 2191 --- : 1 ' :t11 : -� 150412 W..; 
� I --J I ll I � 

-@,_ 
I I I 

---
I I \ 

1.)6899 / -- --- 160839 : : L � 
---J _ _ 

'2191 � ---- I I / -
----- I 

---@ 
;� �I 82787 IV -@ ®- I 

151442 3598 I t ___ - (1 .. _ _  : 
I 2191 

\ ' ___ _, 

t:S::1 / 
1594 11 

2191 "'I � .(J..t---\ �51631 159411 -159548 I ::_--�� I � 
- - - ---- -fi:J 111017 @ ._ r---- - . 

2191 � '  I � /:j : 162248 /� 
\ � ld'' ;_ l 156994 

-

(rt. s , ""> ---

/ 
-

�� // -- / 
/ 

--

/ 
-

I ,.,./ 151630 
- ---1 

151442 // I 2191 r-156368 I 
/ �ISJ/ !See Note on: 

<" 1$)'1 Opposite Poge) 1 

- - - -&5\ l 158745 : /�--·-�o v- / / .. /"'h 
156467 / � - --- . (.'.'''· 

I l {j , .· I' 
- - -- ..j . I � 

151246 1 \\\ l �� : � : 
\ - ... ./ .: ,.l�l � 1 

156465 151 246 J � · ��-. .f : j I 
I ,.• I ' I 

151633 I (� I 
J t ! 1 

156366 

I · 
\ 1 I 

: I I 

- - -f�;!� 
(REF. 156867 I 

SEE FIG, 2-1) 

\ \CI--@__ / 
156987 \\ � 

__ 1M177 

156990 156989 
\ I 
@J1PJ(o) / \ 156988 

156998 

2669 

FIGURE 2-2. FRAME MECHANISM 

2-4 

(REF. 156473 I 
SEE FIG, 2-3) 

CHANGE 2 

,#1 

"} 

). , -::r,,\ 

,) 



( 

, 
( 

( 

< .. 

Part 
Number 

2191 
2669 
3598 
3606 
3640 
7002 
8330 

82392 
82787 

111017 
124177 
125015 
125231 
151246 
151442 
151630 
151631 
151632 
151633 
151657 
151690 
152893 
156366 
156368 
156399 
156403 
156412 
156465 
156467 
156576 
156871 
156872 
156876 
156877 
156899 
156900 
156921 
156987 
156988 
156989 
156990 
156994 
156995 
156998 
158745 
159411 
159548 
159625 
160839 
162248 

11678 

NUMERICAL INDEX - FIGURE 2-2 

Description 

Washer, Lock 
Washer, Lock 
Nut (6-40 Hex) 
Nut (6-40 Hex) 
Washer, Lock 
Washer, Flat 
Washer, Flat 
Shim (.004) 
Spring, Rocker Arm 
Screw (6-40 x 5/16 Fil) 
Washer, Lock 
Washer, Flat 
Nut (1 0-32 Hex) 
Washer, Flat 
Screw (6-40 x 1/2 Hex) 
Screw (6-40 x 1/4 Hex) 
Screw (6-40 x 5/16 Hex) 
Screw (6-40 x 3/8 Hex) 
Bearing, Ball · 

Screw (6-40 x 1/4 Fil) 
Screw (10-32 x 5/16) 
Screw {6-40 x 1/4 Hex) 
Shaft, Rocker Bai I 
Ball, Rocker (w/Sieeve) 
Nut (6-40 Hex) 
Disk, Main Shaft Bearing 
Link, Perforator Drive 
Washer, Spring 
Ring, Retaining 
Washer, Felt 
Bail, Operating Blade Mounting 
Blade, Operating 
Bushing, Pilot Stud 
Washer, Felt 
Stud, Ribbon Feed Eccentric 
Roller, Ribbon Feed Drive 
Guide, Adjusting Lever 
Screw, Shoulder (6-40) 
Race, Roller Bearing (Outer) 
Roller, Bearing 
Race, Roller Bearing (Inner) 
Strip, Felt 
Post, Spacer 
Retainer, Bearing Roller 
Clamp, Bearing 
Bearing Assembly 
Wick, Felt 
Bracket, Rocker Bail Guide 
Shoulder, Bushing 
Hub 

CHANGE 2 

�"''? ·-· 1:: 
NOTE:/ 

F'C. 2- 17 

156368 rocker bai I has been redesigned. 
On early design, the 159506 post was 
used with the bail. On later design bail, 
a post is welded right to the bail. 
se�q ltt-4· t.C"f, ,c'l ts tt :;sso, 
"'-�"�·.cl<. �'3�, ,z pc) t·-'"'' 

t .,..� J..c-'*':" (_� -!:- +' 

,, � e <.."" , \ b-r ;_, r-.> o v 
t .'� ?. ) 

2-5 

' 



2-6 

1 1 67B 

J58701 � /( REF. 162248 
,,.,_ SEE FIG. 2-2) 

I� /,....._.__ 

1 I 
I 

r--
: ' r'l 

156236 

I 
--

' "' ' ' 0/ 
--

I I 'I 

' --
"""'·---� ··" " '  . � 

I 
--

...,.... -./ 0 ' -

' 
--

,_, -

I 
-

� 
-

I 

-- ®!� 
--

0 

-
-

----

-
-

1 
- ----

-

I 

-- - -
'-..._ 124177 

-
- --

l 

--
'-..._ 

' 

-

---- -
15134<1 

: 

--

I 

152893 ----
I 

""' _ ____ 110743 : 

• /7�� i 
@@� -� 

....., 
I 
I 

-
J_ 162341 •I 162340 �-_, _ I 

-

156250-------- : 

--
' 

-
--

' " 

---

' 
' 

--

I 
I 

--
' 

' 

---- 91139 -� , . I 

------- 119649/ /@@ ! --- \ I 

-
I 

--- 860 
I 

150029 
--- 79 119649 i 

--
I 

---
I 

-.._ I 
-

-
I -- I --.J 

151728
1/50241 1 /!'I:JJ43 2191 1500<0 

150044/ 

FIGURE 2-3. MAIN SHAFT MECHANISM 

CHANGE 2 

.�"' 
·l' 

, ) 

,) 

'j 



( ' 

( ,  

( 

{ 

Part 
Number 

2191 
42823 
86079 
91139 

110743 
119649 
124177 
150000 
150013 
150026 
150029 
150040 
150043 
150044 
150241 
151346 
151728 
151737 
152893 
154694 
156236 
156250 
156473 
158701 
162340 
162341 

Description 

Washer, Lock 
Washer, Flat 
Washer, Felt 
Roller, Function Cam 
Washer, Lock 
Ring, Retaining 
Washer, Lock 
Drum, Clutch 
Disk, Adjusting 
Lever, Shoe 
Wick, Felt 
Screw (6-40 x 5/8 Fil) 
Shoe, Secondary 
Shoe, Primary 
Spring, Clutch Shoe 
Screw (6-40 x 3/8 Fil) 
Spring, Clutch Shoe Lever 
Screw (4-40 x 11/64 Hex) 
Screw (4-40 x 1/4 Hex) 
Disk, Clutch Cam 
Collar 
Cam, Function 
Shaft, Main 
Gear, Driven Helical (35T) 
Bearing, Sleeve 
Bearing 

CHANGE 2 

1167B 

NUMERICAL INDEX- FIGURE 2-3 

2-7 



156089*/ 
156020 

2-8 

1167B 

156046 159622 156024 "-... () � \ 8330 
--- � 

2191 
,., ._ , - --- - - 1 / 159621 

151637 _ / - f- ___ --w --
6 @@ / 7002 

II 0743 ' t 

_ _ "'<& 1 21 91 

@, lk. ' -----._., / -(i51722 

/ I -.. __ 
"' @ 'Ill U 56740 � 

152893 11 07 43 
• ·• ·'t 

';,;W

) 
'iJ �-156168* �:pc 

/�-@ � 
, IR 

I I' ------<� f '-li!1 
156069'-. 

I ' 
� ---

1--

- -
l 

-- 0 
� -,_ __ '@ @ 2191 '@ @ "''Il 

"l58925 ,. @\ 1250" �
2/ I ""@ 159233 �

2 \ \ 

Used on unl 
on keyboard 

1r � \ 73 12 5138' I 
"' 1 59365 

� "110743 -i 2191 
151632 �2191 

1516

.

3 

.. 

1 
�j, 1561 

7 ·,� """ IJ@ � - 156163 15965 
! 

�

 

1033 �

/

�

 lib\ (('�\�'·> @l 

' 
.

, 

/ \ 
© "125011 : � 2191 

7002 
®j\ \ 10743 

I *"'2 ----
159982 

159981 (REF 1560\U • 

3599 
: 

$> SEE FIG. 2-� 1�166�
1 /@""-�151152 

159656 

(159365) 

10�892 'lJ/ 110743 I I 

/ ""' 1 0 
/ 156012 @�: . 

/ I �� - - .. -�t�:?23 119648 
• ' . I - --· --- - - -

0 /1 -.... 119648 -----
156104 / / : 

21 �// 
� 

156172 
1254 / -/// '-�-7 55063 15J267

\
 -'��"------/ 

/,, 156106 
<._ 

/ � .............. 
- - -- - ®®� 

,-:::>-- (110743 
/

-

.

l�

?

"

-

�

�
 

( REF. 156028 r L 152893 

�--�153267 

� 156102 
' $ 

-
130729 

FIGURE 2-4. PERFORATOR MECHANISM 

SEE F 
' 

IG. 2-5 ) 

CHANGE 2 

!� 

,·) 

.} 

.J 



(� 

( ' 

. 

(, 

(, 

Part 
Number 

1033 
2191 
3599 
7002 
8330 

55063 
101892 
110743 
119648 
125011 
125138 
125421 
130729 
151152 
151631 
151632 
151637 
151722 
152893 
153267 
156002 
156012 
156015 
156020 
156024 
156046 
156069 
156089 
156102 
156104 
156106 
156163 
156166 
156168 
156172 
156173 
156740 
158925 
159233 
159365 
159560 
159621 
159622 
159656 
159657 
159923 
159981 
159982 

CHA NGE 2 

Tl67B 

NUMERICAL INDEX-FIGURE 2-4 

Description 

Screw (6-40 x 5/16 Hex) 
Washer, Lock 
Nut (4-40 Hex) 
Washer, Flat 
Washer, Flat 
Spring, Retractor Bai I (Tens ion) 
Do we I, Upper 
Washer, Lock 
Ring, Retaining 
Washer, Flat 
Screw (4-40 x 11/64 Hex) 
Dowel, Lower 
Screw (2-56 x .180Fil) 
Screw (4-40 x 3/16 Hex) 
Screw (6-40 x 5/16 Hex) 
Screw (6-40 x 3/8 Hex) 
Screw (4-40 x l/4Fil) 
Screw (6-40 x 3/16 Hex) 
Screw (4-40 x 1/4 Hex) 
Washer, Felt 
Pin, Punch 
Spring, Tape Biasing 
Plate, Spring 
Slide, Punch 
Plate, Perforator Rear (w/Bushings) 
Block, Tape Guide 
Plate, Punch Slide Downstop 
Slide, Punch (w/lnsulator) 
Plate, Bottom Guide 
Shaft, Retractor Bai I 
Bai I, Retractor 
Guide, Punch Slide 
Spring, Punch Pin 
Spring, Depressor Slide 
Rod, Retractor Bai I 
Stud, Guide Mounting 
Screw (6-40 x 7/32 Hex) 
Slide, Tape Depressor 
Stud 
Modification Kit to Add Tape Guide 
Spring, Punch Slide 
Screw, Shoulder (6-40) 
Clamp, Perforator Adjusting 
Block A ssembly, Punch 
Plates, Guide and Die 
Holder, Punch Pin 
Spacer, Tape Guide 
Guide, Tape 

2-9 



1167B 

152893 (REF 156024, 
156036 5363 � SEE FIG. 2-4) - J � /@----/'� -- - - - --� /�- 119652 110743 __ ,.// ·�I -- �>- , r /: 

// - 119652 f �I (o ( : 

��156040 

: / 
I 
I 

-

I 
l 

k/ 156047 ----- - - - - - -
� ' •· : ----- / lt) �- ---- I -- 1:./-- �---- f!J ------ : ---..__ - --� � -;./._ - - - - - J 

119648 ----�--- 15�61 
__________ _ 

I I 
,-_ 
I 
I 
I 
I 

I 
---J 2191 

� ,;/ 156062 -, 
;
- -

· - -� 

156052 -� �/ 
: 

/ r-@ �- 151630 I 
156055 

� @ / 
156008 93356 

156044 
I 

I 
I 
I _________ J 2191 �------ I 

I : ---@ ®- 151416 I 

Col 156019 
/ @- __ 

�
--, (REF 156018, 

SEE FIG. 2-6) 

'�!.1t:¢� � 
156090 

I 

G� 
I 
I 
I 

7002 2191 
,__ \ I : - -- - -@ e.\ 151416 I I!:Y @---1 

I 
156577 

119647 -fJ / (]g_ - 156054 

I
(JJ ____ -,-- / ir::..--

I 
l_ - -

- -

2191 
�--- \ 
: ---@ @/ 3598 

2-10 

--
II -...::--

119649 -- II <::.::::._--
-- II 

- --

' \ �-- :1 
151631-..:::;--

154698 I \ I --1 f/ I 

� \ 156050 I 
1 

't'l�' 
I 

I 

U � : ®- 21 _L.._ __ I o () 

41382 -11 "' 
I � 91 I - -- ;t • 

' '(\ 
' ., I '-. I If} • . 'l 

\ I 7002 I \1Y' -- I 

..! 1 r- I 
-- @ � @ 

2191 \ 
� I - I I -- I 

I 

I 
- " I 

' ' 

� ' \ 
I : I 161139 

<!�;) '{!(·l· 
J7 I � 

w-- \"'�' 
I 

I -

I 
-- \ -�@ 1� 156 '-

I 
--

-- \ '"' 184 ........ I I 

2191 \ 
156183 I 

1 

. --
I 

I 

--
I 

I 

----
I : 

- --

156045 
---- I 

/� @{� . n 

d\ 93117 
. 

160948 

7002 
I 151630 -----@@ I 

ltlla@ 2191 - I 

(REF. 156024 � : 
L ---

SEE FIG. 2-4) �-J 
--- / ------@ 

2191 

156042 

FIGURE 2-5. PERFORATOR MECHANISM 

Ill!/@ 
\ 

151630 

CHANGE 2 

r) 

·. '1). __ · 
.. 

" ,'< 

.) 

., \":wrl 



( 

( .  

( 

( 

Part 
Number 

2191 
3598 
5363 
7002 

41382 
91120 
93117 
93356 

110743 
119647 
119648 
119649 
119652 
151416 
151630 
151631 
152893 
154698 
156008 
156019 
156028 
156036 
156040 
156042 
156044 
156045 
156047 
156050 
156052 
156054 
156055 
156061 
156062 
156090 
156183 
156184 
156577 
160948 
161139 

CHANGE 2 

1167B 

NUMERICAL INDEX- FIGURE 2-5 

Description 

Washer, Lock 
Nut (6-40 Hex) 
Spring, Tape Guide Assembly 
Washer, Flat 
Spring, Detent 
Spring, Feed Pawl 
Washer, Lock 
Washer, Felt 
Washer, Lock 
Ring, Retaining 
Ring, Retaining 
Ring, Retaining 
Ring, Retaining 
Nut (6-40 Hex) 
Screw (6-40 x 1/4 Hex) 
Screw (6-40 x 5/16 Hex) 
Screw (4-40 x 1/4 Hex) 
Wick, Felt 
Wheel, Feed 
Washer, Felt 
Plate, Perforator Front (w/Bushing and Studs) 
Guide Assembly, Tape 
Post, Tape Guide 
Post, Spacing 
Stud, Die Wheel Eccentric 
Shaft, Feed Wheel (w/Knob) 
Spring, Tape Shoe Torsion 
Stud, Detent Lever Eccentric 
Shoe, Tape 
Lever, Detent (w/Hub) 
Wheel, Die 
Arm, Tape Shoe 
Pivot, Shoe 
Screw, Adjusting 
Bracket, Perforator Anchor 
Bracket, Perforator M:>unting 
Roller, Detent Lever 
Screw (2-56 x 5/32 Sp.) 
Nut (6-40) 

2-11 



2-12 

1167B 

156162 
128357......... \ 156093 , __......-119650 

@ I � - -� 
119652 

@ @ I 156058 

3598
\ 

2191 .... ····•···· ... ········;-·. \. 7�437 
,) 50923 (}.:�(. I i59 

@ / ( � (oj J;;J //-.tl- ) �� 156060 

@. •" .• 1(51··- // .�- � / .� '" 

" . . 
-/ . . - . / � 

f, c ' 119652 /''ceo�// •J / 
• / 

/ / • 
-

• ,1,;\ • Q--!..._ 
. ... . /' � �-<. � 

(REF 156024 ( @,, :· 151222 
/ If! "' / 151222 > 

SEE FIG. 2-4) t'/' �. 
\/' ®/ // 

(, � 
: � 

119652 

156099 -: --• .• :56018/ ··-
\ // 

I 
---

1560 ) 6�-- )) \ ( 

156067 : ·. � - "$, - -.Ml : ,... _ 151416 

-- ' � ,- . 0 

, . ' ' '·@ / 

--�::'-...... � -
·· •. / 

) : @ 

156108 
� "- � I . • · · / ) I 

��v 156103 l56009 /@ .. ft?·/ / /// 2191 

110743 -� :  
156095 �t - ::'// I 

@ ' 

" 
--

L 

' •• 
152893�-d - • 15601>4 : ., @@ 

� /156070 :-- -.£ ! ! 15�3 
\@ @__......3598 

156017 �� : ""'·-' : I 

1 
r 151629 

,a;>l . .. I \ l 
125015 

56884- I 
-"'& ·· ·- • I 156043 - &1 

156169 �' 
. 11:5" f.) 2 

� '• ' 
i . • --

110743 - � @----- 191 

' : .N , ,.... : 
--- 151073 \ ®� 

_, @ ....... ,) ,, - a ! : · . : 1560 /a � 

r:u \ 8330 \x.� --(/; _ _j 160480-�@� 77 . "' (01 

\ 
·• • '- 11o143 • 

�W�156165 

(REF 156024 151737� 1'0361�@ 
2191 

" 
' ' 

----- .. /!, 
153839 

SEE FIG. 2,4) L..____ l 
110743 

-qj;) / 156013 10@�/ 
156051 

FIGURE 2-6. PERFORATOR MECHANISM 

CHANGE 2 

•') 

. ') ' 

�) 

t "J 



(" 

( ,  

( 

{, 

Part 
Number 

2191 
3598 
7002 
8330 

71437 
90361 

110743 
119650 
119652 
125015 
128357 
150923 
151073 
151222 
151416 
151629 
151737 
152634 
152893 
153839 
156009 
156013 
156014 
156016 
156017 
156018 
156043 
156051 
156058 
156059 
156060 
156067 
156070 
156077 
156093 
156094 
156095 
156099 
156103 
156108 
156162 
156165 
156169 
156884 
160480 

CHANGE 2 

11678 

NUMERICAL INDEX- FIGURE 2-6 

Description 

Washer, Lock 
Nut (6-40 Hex} 
Washer, Flat 
Washer, Flat 
Washer, Flat 
Washer, Felt 
Washer, Lock 
Ring, Retaining 
Ring, Retaining 
Washer, Flat 
Ring, Retaining 
Washer, Felt 
Screw (4-40 x 5/32 Fil) 
Washer, Felt 
Nut (6-40 Hex) 
Nut, Lug (6-40) 
Screw (4-40 x 11/32 Hex) 
Washer, Flat 
Screw (4-40 x 1/4 Hex} 
Screw (6-40 x 5/8 Hex) 
Post, Slide 
Screw, Lock (6-40) 
Pawl, Feed 
Link, Front Drag 
Shaft, Toggle Bail Eccentric 
Post, Slide Guide 
Bushing 
Bushing, Feed Pawl Eccentric 
Link, Rear Toggle (w/Bushing} 
Bail, Reset (w/Bushing} 
Shaft, Reset Bai I Eccentric 
Guide, Slide Post 
Bail Assembly, Toggle 
Plate (w/Post} 
Washer, Felt 
Link, Front Toggle (w/Bushing} 
Bushing 
Link, Rear Drag 
Strip, Felt 
Bracket, Spring 
Washer, Flat 
Washer, Felt 
Washer, Felt 
Arm, Rocker (w/Pivot} 
Pusher, Tape 

2-13 



2-14 

156874 I 11 0879 

150990 � @ � i (\ 110879 

,50{ f, � ?@@� 1� v 156266 �. , _u 1562M 

� 
{ REF. 156867, 

SEE FIG. 2-1 

1562M 

�� .. �: ..... �) J �.:. ,· ... ""'v 

3599 

I ;10743 

� {b @ 

I 

151692 

I 2191 

I 
125011 

161444 

156291 

156276 

3599 

156266 

.., 
I 
I 
I 
I 
' 
I 
' 
I 

1... 

1167B 

I 110743 

� I 
{j @ 

I � 
125011 \ 

151692 
2191 

156291 \ I I 156289 I (<, �>Mt::;1___ ____ I • 161444 
\.JJf!O � --� I � �-J 156277 

*USED ON UNITS WITH LETTERS-FIGURES CONTACT 

�
�

9M2 

/ 
156286 r- � I 

I I l7 -- --� i 159528 \ 9' 
I 

159529 
I 
I 

l __ _ 

159535 

----, I 
I 

I 

15M92 

151630 

I 
� 

I 125015 

2191 

I 
@ /� 

151631 r--_ I ---1 

159530 

\ � ----e --A.r --/ 
159M2 

156287 ---� 

FIGURE 2-7. ROTARY POSITIONING MECHANISM 

CHANGE 2 

., 

. ') 

·�> 

.. � 



(' 

( 

(, 

.( 

Part 
Number 

2191 
3599 
3640 

7002 
110743 
110879 
125011 
125015 
150990 
151630 
151631 
151692 
156264 
156266 
156276 
156277 
156286 
156287 
156289 
156290 
156291 
156492 
156874 
159528 
159529 
159530 
159531 
159532 
159535 

159563 
159642 
161444 

CHANGE 2 

11678 

NUMERICAL INDEX - FIGURE 2-7 

Description 

Washer, Lock 
Nut (4-40 Hex.) 
Washer, Lock 
Washer, F lot 
Washer, Lock 
Spring, Detent Lever 
Washer, F lot 
Washer, F lot 
Washer, Felt 
Screw (6-40 x 1/4 Hex.) 
Screw (6-40 x 5/16 Hex.) 
Screw (6-40 x 3/16 Fll.) 
Lever, Rotary Detent 
Bushing, Rotary Shoulder 
Shaft, Rotary Primary Eccentric (Right) 
Shaft, Rotary Primary Eccentric (Left) 
Shaft, Rotary Secondary Eccentric (Right) 
Shaft, Rotary Secondary Eccentric (Left) 
Bearing, Rotary Eccentric (Left Front) 
Bearing, Rotary Eccentric (Right Front) 
Bearing, Rotary Eccentric (Rear) 
Bracket, No. 4 Push Bar Guide 
Screw (4-40 x 15/16 Fil.) 
Bar, No. 5 Push 
Bar, No. 3 Push 
Bar, No. 4 Push 
Bar, Letters Push 
Bar, Figures Push 
Plate, Typing Mechanism Front (w/Bushlng 

& Stud) 
Bar, Letters Push (w/lnsulator) 
Shim 
Detent, Rotary Shaft 

2-15 



153839 ---v 2191 152893 ®,............ 

\ 7002 "---® 156408 @.., 

1167B 

156311 
I 

I / �r--- ---
1107�43 /�- - .. _ 

/<- � � @<.< 1�242" " '" -
-- - -

115122 f}-119651 

- I 
- --@

- .. 
_ 

- ty(A) 

151442 

- - l � ------

- - --@- .. 

�� -- - - --

J 159658 i ----1 
--@: .. _ j - - - - - -

t 

� 
"" 2191 ' 

56466 "J --- • \ 

/�-, 
� 

I 
: @: 115122 - 1 

: 
�- 1 o , 

56241 

�/ 
,...........77351 @ nr __ _ _ 

\ � 
----

--OJ 2199 ---151629 

2191 1 

--- 1 I -_ 

, 
·-

I I 15690 

i 160943 
--l : : 

5 

I I 1 

[ 
' 

' ' ' 
159480 

I I 
I I I 161431 

' 

' ' ' 
. 

I ·� 
1 I 1 ': ,/ ---

1 .......... '" 
A ""' 

I I l� / 

-Cjtfg 

. . � 

/ " � 

I 
l_ .. i''•>·· • . • 

, 

I , .·
/ I • !/ A 

" •• '· 
-

l ' , , ,, 
� 

I\, ... ............ ·::.:;: .. ", : --

I -('(} :1 ./ I (REF 159535 

' - " ' -
-

' "'' � ' 

2191 I : \. , "-._ ----

' ,</ ·-<' .(JIJ SEE FIG. 2-n 
� "-.. 

-- - -

: I�' ' A?JV 

I' : (REF 159525 
--, 

u 0\1 _x:-�:-· · I 

SEE FIG I 

" ... � . I .- ' 

I 0 
• 2-9) 

I 
-- ,-· .

. 

/·f " c) 1596 

I �  
: -� · -<- l I 59 

: 151630 , 

r-- , -,-+ --
; 1196 

: ·---
: 156931 I il I - r;..._ I 53 

1 

2-16 

1 2191-� --- �/ .·· }! : 1...! � - � 

' 
o --

I 1 I"' 1\9'-� 

: '"' 
t- ' ' / �v - _ ,.-, 

151629 

' 156501/ / ' 
<{:11'1./J{ l59536 I !-V- I 

I 

�-- ' 
' 0 • » ' I 

I' - fi 

1 

' 
I "-""' - ] : 

I - � 

' t:'& " 1 
152893 I , 

. -::-� 

: ./� '\_ : \ I I 
/ "! • 

I 
/ I I 

I I 
' ' ( 1 '-

j 112626 
61524 : &., �- : : 

161323 /f,;.J [L (REF 159472 

I I J 
L {j/ ,�,;,,} s SEE FIG. 2-1) 

•>•o<O I 

• 

� oho1t 00 

: 3640 
· ·· -

oppa.He pogo 

: 
119649 ' -.1v® �� / 2191 

I I 
/ / 

.. r? � 

: 15647a 
, • -< �! 56390 u @ I 

I I I I I �156489 
(ft) �3640 

152893 

, I � -I) --
/ @ @ 

! �/fi'C_ -::_35901 I -@ -(,f' ro02 1 

: .. �� 156389 \� 3598 

' . ... 

..... 

: // 1 • 74553 -_,56476 
156934 

C/' 22746 
161324 

FIGURE 2-8. ROTARY POSITIONING MECHANISM 

CHANGE 2 

-� 

') 

·).··. , . 

'J "' .'
. 

t,".· / 



11678 

NUME RICAL INDEX- FIGURE 2-8 

Part 
Number Description 

(' 
2191 Washer, Lock 
2199 Nut (7/16-32 Hex) 
3598 Nut (6-40 Hex) 
3640 Washer 1 Lock 
7002 Washer, Flat 

22746 Spring, Hammer 
74553 Wick, Oil 
77351 Washer, Lock 

110743 Washer, Lock 
115122 Washer, Felt 

( 
119649 Ring, Retaining 
119651 Ring, Retaining 
119653 Ring, Retaining 
112626 Nut (10-32 Hex) 
135901 Washer, Cup 
151442 Screw (6-40 x 1/2 Hex) 
151629 Nut (6-40 Special) 
151630 Screw (6-40 x 1/4 Hex) 
152893 Screw (4-40 x 1/4 Hex) 
153839 Screw (6-40 x 5/8 Hex) 
156241 Link, Front Cross (W/Weld Nut) 
156242 Link, Rear Cross 
156306 Rod, Output Connecting (Right) 
156311 Rod, Output Connecting (Left) 
156332 Shaft, T ypewhee I 
156389 Gear, Typewheel Shaft Spur (16 teeth) 
156390 Washer, FIat 
156408 Arm, Correcting Clamp 
156466 Rack, Typewheel (W/Bushing) 
156476 Hammer, Print (W/Bushing) 
156478 Accelerator, Hammer 
156489 Bushing, Ribbon Guide 
156501 Screw (6-40 x 7/32 Fil) 
156869 Guide, Ribbon 
156905 Block, Typewheel Rack Guide 
156931 Bracket, Hammer Mounting 
156934 Ring, Retaining 
159480 Bushing, Correcting Lever 
156536 Gear, Idler (15 teeth) 
159658 Screw (6-40 x 1-3/32 Hex) 

( 
159659 Shaft, Idler Gear Eccentric 
160943 Housing, Typewheel Shaft 
161323 Housing, Spur Gear TYPEWHEEL CHART 
161324 Washer, Flat 
161431 Lever, Rotary Correcting 
161524 Shaft, Hammer 

Typewheel Matches Type Part 
Code Box Arrangement Number 

ARA RA 156354 i 

ARC YC 156361 
ARD RD 156357 
ARE RE 156360 

( 
ARG RG 156355 
ARJ RJ 156358 
ARS RS 156359 
AWA WA 156356 

CHANGE 2 2-17 



2-18 

151152 �i 3640 

ell � 
125011 ......_ 

......_® 

� 
156369 

/ / / / "'--/ --
/ 

r-- ..... 

-- - -I // 
I .......... __ 

_ 
I // ® --1 / 

/ 
L/ / ,o 3599 

125011 /-� / -/ / / / / 3640 / / 
/ / / / / / / / 

/ 
/ / // // 

151442 // // 

� //' //' i 
2191 // // / 

/ / / / // / / 

@ 7002 / / / / 
� / / 

® 
/ 

$ 
/ / / / I / / /1 

I // // / I 
I ( / // I I / / I I 

I // // I I I / / I I j/ / I I 
/I // 

159522 1 1 (I '/ 
I I 

117087 

� 
I '-

1167B 

119649 -----� 
90599 

�@ 
-......_@ 86079 ----® 

156382---� 
90599 �@ 

-

............. @ --------��:�------� 159525 
---- .... I I 1L I -

I 
I 
I 
I I I 

--

--- - --

--

: 3598 

219�® � 
156294 ' 

: ��: I I 
I I 

---..., I I 
--- I 

, __ I 
I 
I 
I 
I 
I I 
! I 

I I 
I I I I 
I 

I 
I I I 
I 
I I 

I I � : 159523 : : l I 131016 I \ I I: @) : �� 
I : 159597 : 

-- I I -............_ I 
---�� .............._ i 

�"" : 130330 

� I 
� --- .j 
I / 
I / / 159519 1 _...�_... // -- / I,.,/''/ / ( --- v / / l / / I � ( ( I I I I I I I I I 

1o1123 I : I 
I 01 /) : / I // I � // I � / 
I I 

/ 2191 : �/ -------I 
® 

156909--e 

156322 
r--1_ 

I 
I 

------ I I---- r.!;) 
-4� -- i' I�--- ---- 1 156322 

I I ---- --- I / 
I -- �. I: -

--
--� I I 

·------ 2191 
: 156948 i : 119649 

I 

I \: I I \ 1 
I G I I 

� I I I � I � Q : 156462 ) ;% 
""'- l ___.- I / ' 

"'-.. I 156321 I / 
151442 : : : 1/ /1 I 

I 6- 156870 : � 
lc.. $ - I /� I ------- .4;. 

----. I / I 
.... __ ---- / I 115134 • 

� -- --./// ' I I I I 
- ·- // I I I .��-.s.:·.._ __ ,_ II -_, I I �.... ,;,.� ® I '----- -"'""-"'""'-" : 

2191 � ! ---\-J 

3598 : (REF. 156869, I SEE FIG. 2-8) I 
�� i --

160846 -® l--:-1 156908 [/v 
I 
I 
I 
I 

- -J  

FIGURE 2-9. AXIAL POSITIONING MECHANISM 

GHANGE 2 

,,,, 

i 
'')··�· '-, ·'· 

,,,) 

-� 



(' 

( 

( 

(, 

Part 
Number 

2191 

3598 

3599 

3640 

7002 

86079 

90599 

101123 

115134 

117087 

119649 

125011 

130330 
131016 
151152 
151442 
156294 
156321 
156322 
156369 
156382 
156462 
156493 
156870 
156908 
156909 
156948 
159519 
159522 
159523 
159525 
159597 
160846 

CHANGE 1 

11678 

NUMERICAL INDEX -FIGURE 2-9 

Description 

Washer, Lock 
Nut (6-40 Hex.) 
Nut (4-40 Hex.) 
Washer, Lock 
Washer, Flat 
Washer, Felt 
Shim 
Washer 1 Felt 
Washer, Felt 
Screw, Shoulder {6-40) 
Ring, Retaining 
Washer, Flat 
Washer, Felt 
Washer, Felt 
Screw (4-40 x 3/16 Hex.) 
Screw {6-40 x 1/2 Hex.) 
Sector, Axial 
Shaft, Oscillating Bail 
Link, Axial Toggle 
Lever, Ribbon Oscillating Adjusting 
Roller, Axial Rack Guide 
Bail, Oscillating 
Stud, Axial Guide Roller 
lever, Ribbon Oscillating 
Post, Sector Pivot 
Post, Axial Toggle link 
Wick, Felt 
Bushing, Drive Bail 
Bushing, Drive Bail 
Bail, Oscillating Drive 
Bracket 1 Axial Mounting {w/Bushing) 
Washer, Flat 
Bushing, Spacer 

2-19 



151700 

I i535 

�® 
156925 

/ 
({¢) ({j) @ 

2191� / 
8330 

(REF. 159523, /) 
SEE FIG. 2-9} // 

I 
/ 

�--······ 
/ 

/ "�;::;;.''-....... , / 
!�··-,-.. --�.��:) // 

/ 
! ! / 
t .... l...... //' 
*: .. • , ;,"""� ( ""· 

... : .. ,,,,,�:'\� 

2-20 

I /119651 
� 

®
_..-130696 

�
----119651 

I 
I 
I 
I 
I 
I 

e--156265 

156264-� 
,. 

�110879 156264--
� 

156266--
e;l 

156264-
� 

, 
�110879 156264--

� 
125011 ......._ 

"-® 

0---110743 �---156874 

1167B 

�-119651 
I 
I 
I 

�156378 

� (fl
/

156924 i �../"156397 

i 
I 

/,) 
(/ 
I 
I I 
I 
I 
I 
I 
I 

'""-156875 

� ........ 119651 

�'156313 

r�1562M 

�-159643 

lf:j-- 161443 

®---125011 

@--110743 

®---3599 

FIGURE 2-10. AXIAL POSITIONING MECHANISM 

CHANGE 2 

, 

, ')'.·. 

·'� 
>)J 

:� 



( 

" 

('� 

<� 

l 

Part 
Number 

2191 
3598 
3599 
8330 

90535 
110743 
110879 
119651 
125011 
130696 
151630 
151700 
156264 
156265 
156266 
156278 
156288 
156292 
156293 
156313 
156378 
156397 
156874 
156875 
156924 
156925 
159404 
159526 
159533 
159534 
159643 
161443 

CHANGE 2 

11678 

NUMERICAL INDEX -FIGURE 2-10 

Description 

Washer, lock 
Nut (6-40 Hex.) 
Nut (4-40 Hex.) 
Washer, Flat 
Disk, Oscillating Drive link 
Washer, lock 
Spring, Detent lever 
Ring, Retaining

· 

Washer, Flat 
Washer, Felt 
Screw (6-40 x l/4 Hex.) 
Screw, Shoulder (6-40) 
lever, Detent 
Bushing, Axial Detent Shoulder 
Bushing, Axial Detent Shoulder (Lower) 
Shaft, Axial Primary Eccentric 
Shaft, Axial Secondary Eccentric 
Housing, Upper Axial 
Housing, lower Axial 
Rack, Axial Output 
Plate, Axial Correcting (w/Hub) 
Post, Correcting Plate Pivot 
Screw (4-40 x 15/16 Fil.) 
Screw (6-40 x 5/32 Fil.) 
Plate, Oscillating Dr-ive link 
Roller, Oscillating Drive link 
Post, Axial Bracket Mounting 
link, Oscillating Drive 
Bar, No. 1 Push 
Bar, No. 2 Push 
Shim 
Detent, Axial Shaft 

2-21 



1167B 

(SEE FIG. 2-25 ) 

I2IIOO h 151152 j\ \ 
3640 � 

\& I II // �-:;_><-::::::::.::_-__-J 
159516 

(jj.___ 156268 / // /�-----. --� / 
/// 

// /// -----
156536- @ " / / / -- -- __ 7ft: 

------/--� -�@-� (REF. 159535 
1 I 

/ / / 
I / / 

110743 I / // 
I ( / : / 151152 7002 · ... 

---
---

SEE FIG. 2-7) . - \ I . 
-

--
--

I I \ 125011 
I I I 
\ / • i@_ : / 364l 1 159438 

151631 2191 : / "--VJjj: 1 �� I �- / \-112634 ! --- , __ fljfM.� 156300 

@ @-- \0..- I II- ; I w I / 0- t.lJ I -- I � 
7002 • e (} 

-- --� 159477 �� Ill; I ' -156316 I I 
I 

(p I 159482 I 

159483 �)"·:·-·:� 

i�;�� 

119649 ......... --;:. 9- --=� /156296 \ 
� 
� --� l� 

� ----
1 
I 
I 
I 
I 

: 151152 --
-- I \ 125011 

....,� I 
II �@ 

I 

I : / ®-, 159437 : 
: 1---- 3640 ff: / : : 
I - - I 

I I 
I -- I I 

159460 l 112634/, ��-159481 i \ 
119651-fl:ilr.\ I I \ � : \ 

117"f.J � : 

�- I l. 

7002/ �\ 110437L____
_ 

159476 
156300 

-----
J 

151152 -®Io@ -159468 
--

-----

/ @- --, 
110743 / ------- 156922 l 159448 

I 

2-22 

156057 r�/ 159470 \ I� ;Z;J 
I 

i t@� I 

151398 

\, 
I , �: : 90535 �� 
: 2191 
I 

/ / / 
109757 : 

/�<7 /��:/:9 /';>:..;;:::/ // //;'/ 128357 -.¢;i) I : 
�@� __ _] 

I 
128357 

// //--;:;/ 
1'••4"'�;,, /-;./ �:::/ 
'''#(.;:� .. �r��.z:;f?� .· .. ?�( I ,.j 

(REF. 159487 
ON THIS FIG.) 

FIGURE 2-11. FUNCTION BOX MECHANISM 

"" (fl! -j;�!i .. �, 

/ .. d.$ /"?9 
i-7\ /( (�)'({' (REF. 159472, jJ'(< I SEE FIG. 2-1) 

urt · : I! ' 

7002 fl- fJ C1llz@ 
2191 \ 

151631 
--, 

I 
I I I 
I 
I I I I 159503 : Gk ____ � i 

� �"*'-J 
I 

119649 

CHANGE 2 

·� .. ) 

:') 

')" '",;o-,:,{1'; 



{' 

(
' 

� 

( 

l 

Part 
Number 

2191 
3640 

7002 
90535 

109757 
110437 
110743 
112634 
119649 
119651 
121100 
125011 
128357 
151152 
151398 
151631 
156057 
156268 
156296 
156300 
156316 
156536 
156922 
159437 
159438 
159447 
159448 
159450 
159460 
159468 
159470 
159471 
159476 
159477 
159481 
159482 
159483 
159487 
159503 
159515 
159516 

C HANGE 2 

1167B 

NUMERICAL INDEX- FIGURE 2-11 

Description 

Washer, Lock 
Washer, Lock 
Washer, F lot 
Disk 
Washer, Felt 
Spring, Toggle Link 
Washer 1 Lack 
Spring, Arm Assembly 
Ring, Retaining 
Ring, Retaining 
Spring, Arm Extension and Function Blade 
Washer, FIat 
Ring, Retaining 
Screw (4-40 x 3/16 Hex.) 
Spring, Bell Crank 
Screw (6-40 x 5/16 Hex.) 
Washer, Flat 
Bracket, Spring 
Post, Function Box Spacer 
Shaft, Arm Assembly 
Plate, Function Box Rear 
Screw (4-40x 1/8 Fil) 
Arm, Lock Release 
Arm, Yield (Figures) 
Arm, Yield (Letters) 
Cronk, Bell (No. 1 & 4) 
Cronk, Bell (No. 2) 
Crank, Bell (No. 3 & 5) 
Link, Toggle 
Arm, Lock (w/Stud) 
Shaft, Lock Arm 
Cronk, Bell (Letters - Figures) 
Arm Assembly (Figures) 
Arm Assembly (Letters) 
Arm, Extension - Figures (w/Hub) 
Arm, Extension - Letters (w/Hub) 
Brocket, Spring 
Plate, Function Box Front (w/Shaft) 
Post, Bell Cronk Stop 
Blade, Function (Figures) 
B lode, Function (Letters) 

2-23 



2-24 

(REF 150687, 
SEE FIG. 2-13) 

> I 

) '�' ';<< __ �··<<;� \����----- -(.__ ---
(REF 152402, 
SEE FIG. 2-13) 

1167B 

152436 

I 153489 r-----� ·�· . 1 2669 : �� .· ���-_.· e, I 112626 
I 

I • ([: / I 152445 I .  / ' @ @ I 
I 
I 
I 
I 
I 

--1 
124177 

2191 
--J I 

$.� -@ ®--- 3598 

-(f) 
8330 / /@ �\ 

2191 
151657 

152441 
74283 

------ I 1 ------ -@ @) @ 3 
15244/ I 

119652 

1524)/ 
/ 125011 

i'/ / 110743 @@;;--" � 110434 
157261 

FIGURE 2-12. RANGE FINDER MECHANISM 

CHANGE 2 

-� 

.''') 

) .,,, ''% 



( 

(" � 

{ 

(., 

Part 
Number 

2191 
2669 
3598 
8330 

41382 
74283 

110434 
110743 
112626 
119648 
119652 
124177 
125011 
151657 
152427 
152429 
152432 
152436 
152438 
152441 
152445 
153489 
155096 
157261 

CHANGE 2 

11678 

NUMERICAl INDEX- FIGURE 2-12 

Description 

Washer, lock 
Washer, lock 
Nut (6-40 Hex.) 
Washer, Flat 
Spring, latch lever 
Washer, Spring 
Screw (4-40 x 3/16 Fil.) 
Washer, lock 
Nut (1 0-32 Hex.) 
Ring, Retaining 
Ring, Retaining 
Washer, lock 
Washer, Flat 
Screw (6-40 x 1/4 Fil.) 
lever, latch (w /Hub) 
Rack, Range Finder (w/Hub) 
Arm, Stop (w/Hub) 
Knob, Range Finder 
Bail, Stop Arm 
Washer, Flat 
Spring, Knob 
Detent, Range Finder 
Plate, Range Finder Mounting (w/Studs) 
Shaft, Stop Arm 

2-25 



1167B 

(REF 156257, 
/--------

SEE FIG. 2-1) 

// 156472 r.,./ (REF 156867, 
,// � I O;) � SEE FIG. 2-1) 

/ ---{ e/-(;1 /�1\:>/ // \.,.( /(]}!I : /�---- / 

--� 153538 

{51632 

� 51442 

156475 

,.J "�· /" ___ : \ 110743 . (1/: · ... , --_,"? 
(152406 

)'i ; I / 1 : 
@ \V 

i i,\ I / : +--�. I fA\ __ 'r ! <r / / 

1 
1 fl®........__ 

159467 

·-... . .....,'-' / � I 11 04 

... \ . . . // � I : ' 
34 3598 -F-® @@ 1 : 121242 

91 45 

�/ 153538 --- I 
/@�� 2191 � 

2191 I 
1212 

7002 : ® ,"--
121 246 152412 96717 

(REF J594n, 
3599 Y,J0743 1 ------------- I ,."""/ 

SEE FIG. 2-1) 
1 1 --�, V 2191 

\ -� i 152400 i 
• ' ./ 151630 

o,JJfY 151630:@, w i ,506,7 \ �@ "@.----�'\ •. ���----- fA\ I 2191/ c ._ � +----- �� 7002 152409 

' ' / \V- - - ..1,__ 

Q -_, - € / 
•/ 2191 --"'"""" /!.._ • 2191 � 

. 
--- . / 3598 I @ @---- -------

I 

152457 

@;:; \ /7002 --.-- 1 __ -� ®-- �·. . 
. 
152403 � 151630 --- (ll.__ - ..::. : --7 

ijJ, JJ, -@ � \ 
r------- e /-,._-,.(..1 

/ """ : - � '""-- l 11o143 156536 , 1 
2191 , / -

I -, 
: •1 

"'- I I / ' ' 
''511031 ' .,., \ 2891 

""""' ®--- I / I : 
' '-- I ' ' -15 

/ 
--� ' 

' I 
L. f··--.c_ , ' 

151442 / 

' ' - - ---� ___ , ' 

/ 
I I 

iljT'!1 I 

/ ' I 
1 ' "1' ' 

/ 
I ---

111111r--- I 

/ 154621 I -------
1l11d1 -----1 

--161342 

2-26 

/ I ---
1111111 

// 

I ·------ ------- :::: ��� 

// � ----------- - -- ----���� 1 :: 
/ 

--15462 ---;; 

' . 

154620 ---

/ 

/ �� 
2 ----t----- 110743 _,/ 

152402 

- - $-
" 1 • 

--

/® i"" // 151701 "- 2034 I / 152401 i, 152<04 
152892 c:::' __ � tt:�� 152410 

150048 --�"--;:: ... �-- (2l :4\ \ -4:_,/.-/ ll;, -----
/ -<..-

� .,"'"" 

� �--
1�11 

FIGURE 2-13. SELECTING MECHANISM 

CHANGE 2 

.. , 

')• �· ,·. �)' 

,,) 

:)' �:; , __ ; - -



(" 

(�' 

(, 

(" 

Port 
Number 

2034 
2191 
3598 
3599 
7002 

78533 
96717 

110434 
110743 
121242 
121245 
121246 
150048 
150687 
151103 
151442 
151630 
151632 
151701 
151714 
152400 
152401 
152402 
152403 
152404 
152405 
152406 
152407 
152409 
152410 
152411 
152412 
152457 
152891 
152892 
153538 
154620 
154621 
154622 
156472 
156475 
156536 
159467 
161342 

CHANGE 2 

1167B 

NUMERICAL INDEX -FIGURE 2-13 

Description 

Washer, Flat 
Washer, Lock 
Nut (6-40 Hex) 
Nut (4-40 Hex) 
Washer, Flat 
Spring, Marking Lock Lever 
Screw, Shoulder (4-40) 
Screw (4-40 x 3/16 Fil) 
Washer, Lock 
Clomp, Coble (l/8" I. D.) 
Clomp, Coble (5/16" I. D.) 
Clomp, Coble (3/8!' I. D.) 
Spring, Push Lever 
Post, Sector Plate Mounting 
Spring, Selecting Lever 
Screw (6-40 x l/2 Hex) 
Screw (6-40 x 1/4 Hex) 
Screw (6-40 x 3/8 Hex) 
Spring, Reset Boil 
Spring, Spacing Lock Lever 
Plate, Selector Mounting 
Guide, Push Lever 
Guide, Selector Lever 
Bracket, Selector Lever Guide 
Bracket, Selector Lever Spring 
Lever, Marking Lock 
Bracket, Spring 
Lever, Spacing Lock 
Lever, Selecting 
Bail, Reset 
Lever, Push 
Link, Magnet Adjusting 
Wick, Felt 
Spring, Start Lever 
Screw (4-40 x 3/16 Hex) 
Screw (6-40 x 7/16 Hex) 
Wick, Lubri cotor 
Retainer, Wick 
Lubricator Assembly, Selector 
Post, Spring 
Guard, Tape 
Screw (4-40 x l/8 Fil) 
Holder, Wick 
Lever, Start 

2-27 



2-28 

(REF 152400, 
SEE FIG. 2-13) 

l167B 

0----
110743 ---- I �� � ------ (; � 

110743 I I 

157194

� 

150089 153184 

I •' '·"\, ' Ill 254M ;' \�' \ I 

"" 

151686 

--� 
u-� a : / I 1/ 

157237 

f-81n8 

, . .): '/---
7002 )\' I. W i\L_�-- / 219

t

1
1442_ (Used with letters-

ji 'l., � ff- - -tql / I "'"'""ootoot) 
r .�;,,\ , � @ � 151631 

r \'·'·' 
I 

, .. .-:: / 
152415 

t�� 
/ 

// 
/// I 

////// 151715---

.. /,
/ / 

// 153543 ---
--

--

// 2191 151631 \ {'<;) ,' 

(----0 I I I I I I I I I I I I 
152426-_

� 
I I 
I /-152425 
I I fi',. : r----- '!-'--151603 

-------@ I I 
/@� 

125015 
I I --- I 

�-15242�
-
-J 

-
i;j, �I 

--152424 

--110743 

1-151686 

FIGURE 2-14. SELECTING MAGNET MECHANISM 

, 

. ) 

.,,,) 

\<� 

CHANGE 2 



(" 

( 

( 

(, 

Part 
Number 

254M 
2191 
2438 
3599 
7002 

81778 
110743 
125015 
150089 
151442 
151603 
151631 
151686 
151688 
151715 
152415 
152420 
152421 
152423 
152424 
152425 
152426 
152458 
153184 
153543 
153545 
156880 
156881 
157194 
157237 

CHA NGE 2 

11678 

NUMERICAL INDEX- FIGURE 2-14 

Description 

Coil, S elector Magnet 
Washer, Lock 
Washer, Flat 
Nut (4-40 Hex.) 
Washer, Flat 
Screw (4-40 x 1/4 Fil.) 
Washer, lock 
Washer, Flat 
S crew (4-40 x 1/2 Fit.) 
Screw (6-40 x 1/2 Hex.) 
Spacer, Armature Spring 
Screw (6-40 x 5/16 Hex.) 
Screw (4-40 x 3/8 Fit,) 
Screw (4-40 x 5/8 Fil.) 
Spring, Armature 
Stud, Adjusting Link 
Lamination, Magnet 
Bracket, Shield Mounting 
Bracket, Armature Mounting 
Plate, Armature Stop 
Post, Spring 
Nut, Armature Spring Adjusting (6-40) 
Shield, Magnet Terminal (Top) 
Post 
Armature, Selector 
Brocket, Magnet Mounting 
Strop Assembly, Selector w/125138 Terminals 
Strap Assembly, Selector w/131099 Terminals 
Spring, Retainer 
Shield, Magnet Terminal 

2-29 



2-30 

11678 

r---------: -------1 -----
1 

----� 
I 

I 
I 

I 
I 

I 
I 

I 
I 

I 
I 

I 
�I 

: 

1��1� 

: 

159504 - ® 
I 

159494 ------� 
! 
I 

� 

I 159495 ----� 
I 0 6 159504 ----

w ---- ® 
159490 --� 
159497-� 
159504 -@ � 
159493 

--� 

159498 � 

159459 --------
e 

159504 � 
159502 --------
110743 �@ II' 
3599 �6 .�� k·� . .-.-��r;; � -/- _ ® 

,1) .... · i;('J/ 
--

I 

--

90052� 
152887 �i 

� 158772 1 
f I : 

I ' J I 
,/ I -"' � // -- I / ._, I (' I 1 I I 1 I 

\..--..� 159492 --(t e h.� I� 159500 ----- I 
159504 -� 
159489 ----- � 
159496 -------
159504 -------� 
159491------ � 

� 

-.._ __ 

I I I I I I I I --- I --.... 

159�8 

I 159499 
I 

,:;-.·· ' ''l 

! . 
,·\� .. . 

l· , I.'· ... ., ,... 
' e-v 

, ·:--- 156221 

[: ., .. ········ · ---
�:�n---- 1 

,. ,, , i 
--- ' '' ,, ,-- - 110743 

'. •,;Y 
- -- •: id -- . : - --

-

l: t• ,..... / � Ill - � 151152 I 

w · , 
- - � I 

,:,. .. ········· \ 159488 
II ' f � - - -=::::. -- : -

" 

- - ' 
' 

7002 _ ,., ' 
-- - - ' ' 

' "" 

- --J 
' 

(REF. 159472 
�<;\ {g """ (i) "@ 

-- -- : 

SEE FIG. 2_1) � @� �""-
----- : 

""@ 151631 

--J 

""" 
2191 151632 

FIGURE 2-15. TRANSFER MECHANISM 

ORIGINAL 

�� 

,) 

�l 

''\ ·� 



(� 

( 

( 

( 

Part 
Number 

2191 
3599 
7002 

90052 
110743 
151152 
151631 
151632 
152887 
156221 
158772 
159459 
159488 
159489 
159490 
159491 
159492 
159493 
159494 
159495 
159496 
159497 
159498 
159499 
159500 
159501 
159502 
159504 
159508 

ORIGINAL 

11678 

NUMERICAL INDEX- FIGURE 2-15 

Description 

Washer, lock 
Nut (4-40 Hex.) 
Washer, Flat 
Screw (4-40 x 5/8 Hex.) 
Washer, lock 
Screw (4-40 x 3/16 Hex.) 
Screw (6-40 x 5/16 Hex.) 
Screw (6-40 x 3/8 Hex.) 
Screw (4-40 x 1/2 Hex.) 
lock, Transfer Retainer 
Screw (4-40 x 5/8 Hex.) 
Spring, No. 5 Pulse Beam 
Bracket, Transfer Mounting (w/Stud) 
Separator, Transfer 
Plate Assembly, Transfer 
Plate Assembly, Transfer 
Plate Assembly, Transfer 
Plate Assembly, Transfer 
Plate Assembly, Transfer 
Beam, No. 5 Pulse 
Beam, No. 3 Pulse 
Beam, No. 2 Pulse 
lever, No.5 Pulse Beam 
lever, Transfer (No. 3, 4 and 5) 
Beam, No. 4 Pulse 
Beam, No. 1 Pulse 
Guide, Transfer (w/Pivot) 
Spacer, Transfer 
lever, Transfer (No. 1 and 2) 

2-31 



1167B 

110743 

/ ?-tl-@ ____ _ 
151637 / � 

125011 

--�:,_�� 11�9 

156428 

159413 156433 

156901 119653 156426 

82860 159993 \ (See note on \ opposite page) � \ 119653
" 

-- --

156427 I 156414 

1 tv <fff fJ � � ----- JP &����, 
/ 156426/./ _ _ _ : Ill-;; '�r 

151632 119649 k'"''--.. , 156427 -...J 

,· ,, '( 
r--\ 

/ .... :� ·:.-:·· ' ' �· 't 
1 
--

� ,, , ,. •"'-'''' I �-11>1 _),' . .' ·!'( Lt' I 
ll'!1"--!f! ,, . .. \ I / r - 4:_/·y·,./� 1 

f �·�{ --tz__ __ ... ) 
2191 i ' .• ,,... --- ... /" 

/,,,, 

. . 
·"<.:/ 

(REF 159535, 
SEE FIG. 2-7) 

156428 

I 
I 
I --

--

119650 

I -� I I 
I 
I 

I 

156�7 11/9649 l 

lb I 
L 

I 
--- I - I -@ i 

I 
I 

45024 � 
r--_ 
I 
I 
I 
I 
I 
I 
I 
I 
I 

--.J 

i 
119649 

I 150327 

l__ 1 /119650 

�--€6 

I 156442 156440 125252 

2-32 

156419 71681 
7835 

FIGURE 2-16. RIBBON FEED MECHANISM 

·�� 

CHANGE 2 

1, 

') 

,,) 



(� 

( 

(, 

( 

Part 
Number 

2191 
3598 
7835 

45024 
71681 
82860 

11(;743 
119649 
119650 
119653 
125011 
125252 
150327 
151632 
151637 
156414 
156419 
156421 
156426 
156427 
156428 
156431 
156433 
156436 
156437 
156440 
156442 
156901 
159413 
159993 

CHANGE 2 

1167B 

NUMERICAL INDEX- FIGURE 2-16 

Description 

Washer, Lock 
Nut (6-40 Hex) 
Ribbon, Block 
Spring, Reversing Arm 
Spool, Ribbon 
Spring, Drive Arm 
Washer, Lock 
Ring, Retaining 
Ring, Retaining 
Ring, Retaining 
Washer, Flat 
Spring, Feed Pawl 
Roller, Ribbon 
Screw (6-40 x 3/8 Hex) 
Screw (4-40x l/4Fil) 
Plate, Ribbon Feed Mounting 
Shaft Assembly, Ribbon Ratchet (left) 
Shaft Assembly, Ribbon Ratchet (Right) 
Washer, Ribbon Spring 
Disk, Ribbon Friction 
Washer, Felt 
Arm, Ribbon Drive (w/Bushing) 
Pawl, Ribbon Feed (w/Hub) 
Arm, Ribbon Reversing-Front (w/Hub) 
Arm, Ribbon Reversing - Rear (w/Hub) 
Lever, Ribbon Reversing (w/Shoft and Post) 
Pawl, Ribbon Retaining (w,/Hub) 
Post, Drive Arm Eccentric 
Plate, Ribbon Reversing 
Bracket, Spring 

NOTE: 
On later design 156414 plate, the 
159993 spring brocket is not used. 

2-33 



1167B 

111017 /92260 

7 119651 15m.l 

<lJ/ 
15999 � 

243 

m 

I I 
159995 156 

156252 
� 

I l19649 

� 

Eli,_ i 

I 2191 156230 
I 7002 

((!',l'"- ----_: �> _ 
151692 

I 3598 

·- - fJ! -:.-.::-
7002 ' 2191 

151152�0 1 � ��----�--\-\_ \ : \ I 
125011 

' 
� 

119651 
3870 

368 ·---@ (@ 

_3.@-" @ @. ! Ito @ @ �t7g) @ @ 

2191 7002 
/ (REF. � 2-2) I \ &liD @) ®--/ �""' 

/ 
SEE Fl 

I I \ 159434 
��/: \ 2191 3606 

: 

I 

2191 8330 I : 'l 151692 
1 

1564
\

3 l�r�/ 159506 r-------J 3598 
2191 

156396 r----f;,.J,__.,J r·,..z-.. ' 

\ I "' / 
: /, \ ��;j:� > 

F 159526. ® @ (§):, •• !r?l : 
' " 

' '. ' ·--..... 

IRE • 2-101-___,-• ..» ·�� - -- ---- <· • \.. 
I 1 ' I 

SEE FIG· / - 'iv 

-J r- i . . 
i i l�\ \ 

37 -.. "- ' . ' .... ' 
125015 

1569 
I I · ;� -"@ @ u II . i /___ : ' v / I r � v 1 

2-34 

d� -�-:.,. 3640 3599 I ''A i EE FIG. � 
I l't\ j _ _ 

156867, 

\ ' . . • • " ' . " •• � ... ,.,. � . ' ' "'·" .. § 
FIG -

119651 
S 0-- -�·-'R<' :>. 

.
.. .. . . � . •. >;,,,� : l """"'""'."" ..... , .. ,'\ ·

.
· (REF. 

2 1) 

56484 ' '1' ' '. '- ' ' '• '· 
"·�· - SEE · 

1 1 I I i'< ' \k ) � ' ·\ � : /!(��\ . . 
@ ' 7002 Ql _.- � ' · - -� ...... v- .q ....... .< , '· / 

2191 

"" �f�;�rn lr-�1{1,;��+:;,�� 
/

33828 

151630 �X. 
. 

I! : i• / !• : \ /., ·:, . .:-.. · .. ·, ....... ·.· ..... ·· - ---� \, -� � t;J�:::�:i \;k:. J/t; ./ ·-----
/ 

/ \ / f --......... ,....... .-' . . ,� ..... 

• 
3598 /)<...... / 1"<: J tt:< 2191 

� ·" '// ///� ��651 ......-@11 
� ' 

""" 156488 
1196! � 

3598 __..-'® ;);, : -t-�--�--- � , ____ 110879 

<'_ -@ 75607 I I 90615 

/5607 \ f ---- -"'® - 156938 

2191 7 
159539 125212 / • 

159512 

FIGURE 2-17. TYPING MECHANISM 

CHA NGE 2 

, 

') 

--� ,¥;, 

J ' . . 



( 

( 

( 

( 

Part 
Number 

2191 
3598 
3599 
3606 
3640 
3870 
7002 
8330 

33828 
75607 
90615 
92260 
96717 

110879 
111017 
119649 
119651 
125011 
125015 
125212 
151152 
151630 
151692 
156230 
156243 
156252 
156396 
156413 
156484 
156488 
156937 
156938 
159434 
159506 
159512 
159539 
159626 
159654 
159994 
159995 
159997 

1167B 

NUMERICAL INDEX- FIGURE 2-17 

Des�ription 

Washer, Lock 
Nut (6-40 Hex.) 
Nut (4-40 Hex.) 
Nut (6-40 Hex.) 
Washer, Lock 
Spring, Correcting Drive Link 
Washer, Flat 
Washer, FIat 
Spring, Acce I era tor 
Shim · 

Spring, Printing Latch 
Washer 1 Lock 
Screw, Shoulder (4-40) 
Spring, Printing Trip Link 
Screw (6-40 x 5/16 Fil.) 
Ring, Retaining 
Ring, Retaining 
Washer, F lot 
Washer, F lot 
Screw, Shoulder (6-40) 
Screw (6-40 x 1/4 Hex.) 
Screw (6-40 x 1/4 Hex.) 
Screw (6-40 x 3/16 Fi I.) 
Stud, Lifter Pivot 
Roller, Lifter Arm 
Lifter, Function Blade (w/Hub) 
Eccentric, Oscillating Drive Link 
Unk, Correcting Drive 
Bracket, Printing Latch Mounting 
Post, Spring 
Link, Printing Drive 
Screw, Trip Link Eccentric (6-40 Fil.) 
Plate, Lifter Mounting 
Post, Oscillating Drive Link (See Note on page 2-5) 
Link, Printing Trip 
Arm, Printing Pivot (w/Stud) 
Extension, Correcting Drive Link 
Latch, Printing 
Plate 1 Lifter Arm Lock 
Arm, Lifter (w/Stud) 
Screw, Lock Plate Eccentric 

CHANGE 2 2-35 



2-36 

11678 

153799 

\ 
3599-----! ' 

156155 

I 
v "' ' • " lf15; UCf !fY,___ : \ (L\§ � � 

--- I 
110437-..........., � --.._j 

11�37 

/tlf J2i177 151346 

6811 

2191 ; 
\� 

@@) \ 
8330 

FIGURE 2-18. 159351 MODIFICATION KIT TO ADD NON-INTERFERING BLANK TAPE FEED OUT 
(INCLUDES ALL PARTS ON THIS PAGE AND PAGES 2-38, 2-40) 

CHANGE 2 

.-.�.·. ;� , , 

') 

}. ''(%' 

'J· 1"(,,' 



(� 

( 

<� 

( 

Part 
Number 

2191 
2539 
3599 
3640 
6811 
8330 

22746 
73175 
98117 

110437 
119653 
119656 
124177 
125011 
125268 
151346 
151629 
151630 
152893 
153799 
153839 
156125 
156128 
156130 
156132 
156136 
156137 
156147 
156152 
156153 
156154 
156155 
156156 
156991 
159613 

11678 

NUMERICAL INDEX - FIGURE 2-18 

Description 

Washer, Lock 
Nut (3/8-32 Hex) 
Nut (4-40 Hex) 
Washer, Lock 
Screw (6-40 x 5/8 Hex) 
Washer, Flat 
Spring, Drive Arm 
Washer, Lock 
Washer, Spring 
Spring, Metering Pawl 
Ring, Retaining 
Ring, Retaining 
Washer, Lock 
Washer, Flat 
Spring, Pawl Assembly 
Screw (6-40 x 3/8 Fi I) 
Nut, Lug (6-40) 
Screw (6-40 x 1/4 Hex) 
Screw (4-40 x 1/4 Hex) 
Screw (4-40 x 21/64 Hex) 
Screw (6-40 x 5/8 Hex) 
Shaft, Non-Interfering Lever 
Bushing, Clamp Arm 
Lever, Non-Interfering 
Bearing, Eccentric 
Bracket, Shaft Mounting 
Washer, Flat 
Arm, Feed-Out Drive 
Shaft, Feed-0ut Drive 
Collar, Feed-0ut Eccentric 
Collar, Non-Interfering Lever 
Pawl, Metering Feed 
Pawl, Metering Check (Outer Ratchet) 
Pawl Assembly, Feed-Out 
Arm, Non-Interfering Clamp 

CHANGE 2 

.. 

2-37 



119651 

(ft(- ' /
159403 

�--- /
159400 

�--, 

3598 
I 2191 

1 7002 ®---�� / &"--./,;\ �-----, 

55090 
I 

,. 

I I I I I I 
I 
I 
I 
I 
I 
I 
I 

I 

11678 

2191 112091 
119647 159617 /159602 

�---�� 
\ 

CIJ / 
I /160694 / 

�--

I I I I I I I I 
I 
I I I 

/ / / / / / 
@-90361 

y 

(�/ 15%31
"� ;615 

)59617 
I ----� ''-, 

" ·�119647 
l 

� 119649 \ : "91 / 
364() 

: \ 150507 159614 � 
102028/ -----, 

r--------@ 
12so11 l �---160840 I 

l r----------1 I 1 

2-38 

159623 
J i--�--@.__ I I - --t----

2191 
3598 
I 7002 

(§ __ @. __ I 
\ @-__ -..j 

2191 I I I I 

I I I I I I I I I I I I I (1] t )'"---.�-_..j I 

- --
� � ) I I I 3640 / I I I 

I j,;' I!' " I I " - - --.< 
I I ,.... �J �- ... ::::::::::;::::--J : ---@. __ --®-151880 I ----J fJi _____ J 

--l----®---_ 3598 2191 

125011 110743 111767 
\ / § 

/ 5425 111767 ·-- -- - - � , ____ 5963 
/{!) j I I � -@...� 

- - -@ 
' , 

: 
\ 

----, . ' -@�-=?i!-:-:I'Jl �- J 156158 
' \ � &- � II� 

1 151631 
: \ 

! 156933 1 - - -o::tJ1 - - -w-� : 
156933 I \ 119652 

: 
159636 156146 159616 

I I I 

: 6J :% 
v 

I 

i 15%08\ 159606
" 125011 

I " \ 
. /') 2191 
,[ (REF. 156867, 

t_____ �- - - � - - - - -�-"' ----� 
--j._-@-__ flll.& 

42823/ I \ 
I 110743 

(i) ii� I 
' SEE FIG. 2-1) 3640 151152 r/9 � ®-_151880 1 151848 112636 

FIGURE 2-19. 159351 MODIFICATION KIT TO ADD NON-INTERFERING BLANK TAPE FEED OUT 
( INCLUDES ALL PARTS ON THIS PAGE AND PAGES 2-36, 2-40) 

CHANGE 1 

··"'--�<· .,., 

)\ 

�> 



( 

( 

( 

( 

Part 
Number 

2191 
3598 
3640 
5425 
7002 

31636 
42823 
45963 
55090 
90361 

102028 
110743 
I 11767 
112091 
112636 
I 19647 
119649 
I 19651 
I 19652 
I 19653 
12501 I 
150507 
151152 
151631 
151737 
151848 
151880 
156139 
156143 
156146 
156158 
156933 
159400 
159403 
159602 
159606 
159608 
159614 
159615 
159616 
159617 
159623 
159630 
159631 
159636 
160694 
160840 

Description 

Washer 1 Lock 
Nut (6-40 Hex) 
Washer, Lock 
Shim (.010) 
Washer, Flat 
Spring, Release Arm 
Washer, Flat 
Spring, Ratchet Return 
Spring, Switch Lever 
Washer, Felt 
Post, Spring 
Washer, Lock 
Washer, Flat 
Post, Spring 
Spring, Check Pawl Clock 
Ring, Retaining 
Ring, Retaining 
Ring, Retaining 
Ring, Retaining 
Ring, Retaining 
Washer, Flat 
Spring, Latch Arm 
Screw (4-40 x 3/16 Hex) 
Screw (6-40 x 5/16 Hex) 
Screw (4-40 x I 1/64 Hex) 
Lock, Spring 
Nut (4-40 Hex) 
Frame, Feed-0ut Mounting (W/Shaft) 
Shaft, Latch Assembly 
Spacer 
Post, Spring 
Ratchet, Metering 
Shaft, Lifter Lever Eccentric 
Lever Assembly 
Spring 
Pawl, Metering Check (Inner Ratchet) 
Plate, Check Pawl Mounting (W/Stud) 
Arm, Kick-0ut (W/Shaft) 
Arm, Latch (W/Hub) 
Lever, Non-Interfering Intermediate 
Roller 
Post, Spring 
Shaft, Latch 
Latch, Release Arm (W/Hub) 
Plate, Tape Length Adjusting 
Latch Assembly, Feed-Out 
Post, Spring 

CHANGE 2 

11678 

NUMERICAL INDEX - FIGURE 2-19 

2-39 



119649 
162097 I 

$)® 
/ 

151630 156558 

1167B 

158758 

� 
'f-151737 

I 

� 
; ----3640 
I 
I 

\ 2?1 
�---@ 

--®-­

-
I �-- ' 

� 598 
---160692 

3 

- ®@.:-2191 
I 

- - ....----: --
1: 

/ - _ 16209 -� 

11 

'"'"" - - 6, • - - 162098 : : 
152119J 

162095 / 74728\ \ ®- 1b- _I_ "''lt, ! ! /158753 
3640 Jib/ 

82547 ��/ 
- -- � ""' / 

160583 \ � g (l 
- -- � / .. -

74728 \ � ll I ,> I " 
<g 

/ 
70<;Y 

82547 _ - � /�
-
� 

"54' _-/ 1 //I "5'" 

158816 _ <> � � 

_ _-
: ---- 125ott 1 

74728 - ' -I) 1@.1 " -- - • / 

82548 -®�-� 
® s��c //

/
/ 158757 ��- � ///; � 

807 55 -/Y <> ij c, + - ' 

--------> • ' , 

41732 -�<V !) 9'-'' - -
--: --

/. : 3640 

110743 -�-( ,1 • 't>.'\�� -"/ I --Ih 
/

/ /" 
1 "-. _$. 

�-� ,_ 

v, , ' ' , , ' 
'- / \ 

151733 -
- ' - / - / 

' .. 
I J 

/ 
I 

// 

' • / 
' 

�- 158760 

I 

I 
-� 

I ,. 
: // I 

1 r� ----158763 : / 125011 

*119467 

*98004 *93118 
\ I 

' 1¥ @._ 
I 

I 

�(1 

I - � *3624 
*157292 : 

151152 

� 125011 

�@�� 3640/ 
� ·

- _-,I 

I - ._ .  

119651 I 
156929 

*EARLY DESIGN SWITCH 
AND MOUNTING PARTS 

I 
I 
I 
I 
I 
I 
I 

SPECIFICATION 5772S AND 5912S 

I 

1 // 

I 
1/ 

I 

*3624 

I 

I 
I 
I 
I 
I 
I 

$-2191 
I 
I 

A--151632 

--@ ®....._*100994 
-----�

*159629 

(REF. 156139 I 

SEE FIG. 2-19) 

u-158754 

I 
I 
I 
I 
I 
I 

�-121125 
I 

I 
I LJ:I 

.. 
v 

--..____ 252M 
I 

---

J 

FIGURE 2-20. 159351 MODIFICATION KIT TO ADD NON-INTERFERING BLANK TAPE FEED OUT 
(INCLUDES ALL PARTS ON THIS PAGE AND PAGES 2-36, 2-38) 

2-40 CHANGE 2 

, 

') 

) �;:; 

� ;0, . 



11678 

NUMERICAL INDEX- FIGURE 2-20 

Part 
Number Description 

( 
252M Coi I, Feed-Dut Magnet 
2191 Washer, Lock 
3598 Nut (6-40 Hex) 
3624 Washer, Flat 
3640 Washer, Lock 
7002 Washer, Flat 

41732 Washer 
74728 Terminal 
80755 Bushing 

( 
82547 Insulator 
82548 Insulator 
93118 Washer, Lock 
98004 Screw (2-56 x 0.685 Fi I) 

100994 Nut (2-56 Hex) 
110743 Washer, Lock 
119467 Insulator 
119649 Ring, Retaining 
119651 Ring, Retaining 
121125 Washer, Spring 
125011 Washer, Flat 
125268 Spring, Armature 
151152 Screw (4-40 x 3/16 Hex) 
151630 Screw (6-40 x 1/4 Hex) 
151632 Screw (6-40 x 3/8 Hex) 
151733 Screw (4-40 x 9/16 Fil) 
151737 Screw (4-40 x 11/64 Hex) 
152893 Screw (4-40 x 1/4 Hex) 
155751 Sleeve, Insulating 
156558 Washer, Felt 
156929 Bracket, Switch Lever 
157292 Switch, Tape-Out Sensitive 
158753 Armature (W/Disk), Feed-Dut 
158754 Core, Feed-Out Magnet 
158757 Hinge, Armature Mounting 
158758 Shaft, Armature Bail 
158760 Post, Spring 
158763 Bracket, Feed-Out Magnet Mounting 
158816 Contact 
159422 Cable Assembly, Feed-Out 
159629 Plate, Nut 

( 
159637 Lever (W/Hub), Switch 
160404 Contact 
160583 Contact 
160692 Bail, Armature 
162095 Contact Assembly 
162096 Bracket 
162098 Post, Spring 

l 

CHANGE 2 2-41 



11678 

3640 

. 
80755 \ � 7472 

"' 

152893 

161100_�7 \ � @ 1 

I 
8�8 �\ 

"""' 

74727 
Q (>) 

151688 

"'--f , 161102 I I�� o-�......._ 
41732 

� 
J 

82548 I � 0 ° 82548 

159601 : /- • 
\ 101�� 

W,82548 '"' 0 � \ fi:-., 
9084 �(Qi)�oj � 

I \ " 0 
I �0 

D�\QJ 
• !!:;) 

I 
I 

\ 

'I --� 159570 
I 

�-
(L6i 

� --= --@ 

125011 

: I I �, 159579 � \ 151737 

I 159575 3 I 
I "@ @ I 

: 
640 151152 � 159578 : I IIIIi@ 

153538 ' <!I 

I ' 

I 
: �J--151632 

� � 
: 

3640 

I= 
!fo"' 

I 

I .,... - 2191 
\19 D I 

1' _,)191 : ®-
l \...--® .1Jj : 160997 

'F ' I 24111 151632-- 156572 If.,-" I 

: : : 2191 / //:>-___ I 
@) 

l I 1 \ � / 
---

tr.\ 

--
' : 

- / .. , 

119649-@
-�-- , , © @J , / 

16o99s 1 \ 
I / \ ,_: 

160944 

159565- .. & # 700 

119649 

: 0 2 

/-;-./ 
� 

�� / I ��@ 
I ( I 

-119649 

' ! � '•, i 
159580 SPECIFICATION 5886S 

(j t1"" ! :-
' i �<> i 

(REF. 156867 
' SEE FIG I • 2-1) 

FIGURE 2-21. 159381 MODII=ICATION KIT TO ADD TIMING CONTACTS 

2422 
1156 

33765 I 1 
\®' 

II , _.@ 
.. '� / 

@. , 
-15963S 

/' I //@ 

� -
SEE FIG 

e-� -- -
7/ . 2-13 & 2-14) 

,I -fe:-

15.L ;-� r"{D 

*PECULIAR TO 159380 MODIFICATION KIT 

(REF 159472 ,,,·;! 2 I) "· f:�.' SEE FIG - l'i<!.(· --.t. 

/l 152893 
: 3640 1 152893 

i \w 125011 I 
I ®/ � 
: ® ..®@\ 
i e:::�f \ 3640 

�A··� � : �; 
/• ' /;; r f---((8, , 

>I 

: __-/' I \ 125011 ' I 
: 156177 

7002 / -
@ @ 

SPECIFICATION 5886S /� 2191 151630 

FIGURE 2-22. 159553 MODIFICATION KIT TO ADD 
LETTERS-FIGURES CONTACT 

FIGURE 2-23. 159379 AND 159380 MODIFICATION KITS 
TO ADD CODE READING CONTACTS 

2-42 CHANGE 2 

c'� 

c') 

\;) 

1 ) 
'�:� 



( 

( " 

( 

( 

Part 
Number 

1156 
2191 
2422 
2481 
3640 

7002 
33765 
41732 
49084 
74727 
80755 
82548 

119649 
125011 
151152 

151630 
151632 
151688 
151737 
152893 
153538 
156078 
156159 
156177 
156572 
158950 
159379 
159380 
159381 
159553 
159559 
159561 
159565 
159568 
159570 
159571 
159575 
159578 
159579 
159580 
159601 
159639 
160944 
160997 
160998 
161100 
161102 

CHANGE 2 

11678 

NUMERICAL INDEX -FIGURE 2-21, 2-22, 2-23 

Description 

Screw (2-56 x 9/16 Fil.) 
Washer, Lock 
Washer, Lock 
Washer, FIat 
Washer, Lock 
Washer 1 F lot 
Washer, Flat 
Washer, Contact 
Spring, Bail 
Terminal, Contact 
Bushing, Insulating 
Insulator 
Ring, Retaining 
Washer, Flat 
Screw ( 4-40 x 3/16 Hex.) 
Screw (6-40 x 1/4 Hex.) 
Screw (6-40 x 3/8 Hex.) 
Screw (4-40 x 5/8 Fil.) 
Screw (4-40 x 11/64 Hex.) 
Screw (4-40 x 1/4 Hex.) 
'Screw (6-40 x 7/16 Hex.) 
Contact Assembly, Code Reading (Transfer) 
Brocket, Code Reading Contact Mounting 
Bracket, Code Reading Contact 
Washer, Felt 
Contact Assembly, Code Reading (Make-Only) 
Modification Kit to Add Code Reading Contacts (Make-Only) 
Modification Kit to Add Code Reading Contacts (Transfer) 
Modification Kit to Add Timing Contacts (Double-Contact) 
Modification Kit to Add Letters-Figures Contact 
Contact Assembly, Letters-Figures 
Bracket, Letters-Figures Contact Mounting 
Bracket, Timing Contact Mounting 
Bracket, Timing Contact 
Spring, Contact 
Stiffener, Contact Spring 
Bracket, Contact Stop 
Bail, Contact Actuating (Front) 
Bai I, Contact Actuating (Rear) 
Shaft, Actuating Bail 
Bracket, Spring 
Cover, Letters-Figures Contact 
Washer, Felt 
Roller, Com Follower 
Arm, Cam Follower 
Spring, Contact 
Spring, Contact 

2-43 



2-44 

�� 
v 
155751 

155750 

� 1
.
59423 

1159655 

1167B 

\ 
o--155750 

82474 � 

., ! � -------------155750 

v----
� 

mm 

:---._ 1557 50 

FIGURE 2-24. CABLES 

CHANGE 2 

I 

,!,� 

'.·· ,, 

···� ,I 

j .. ., 



( 

' 
( ' 

( 

(0 

Part 
Number 

82474 
111m 
151626 
155750 
155751 
156167 
156t{J6 
158946 
159423 
159655 

1167B 

NUMERICAL INDEX - FIGURE 2-24 

Description 

Terminal 
Connector , Receptacle 
Terminal 
Sleeve, Insulating 
Sleeve, Insulating 
Cable Assembly (Used with Letters-figures Contacts) 
Con�ector , Plug (32 PT) 
Cable Assembly 
Cable Assembly (Used with Letters-figures Contacts) 
Cable Assembly 

CHANGE 2 2-45 



2-46 

159638 --............. 
125011 

110743 � 
152� 
�@® 

SPECIFICATION 5878S 
' 

" 

" 

11678 

---15162 6t------

�159559 1557 53- a 

REF 159487 
SEE FIG. 2-11) 

iJ t<"�--
,:1/ ,1r<."',, � -:.--'' 

I 1 II I jJ _ -- -- -
oc!) ,,, lrr::-,:: �;;,.J' Jll � 

t!/ If/'(' 
� <I '-�, 

f:'y ,, •\ '• 
c '• --� ,, 

_)--:;: __ ,, 
'· ,, '" --.... :::: :-:;:�-,1 

'-

I 

FIGURE 2-25. 159360 MODIFICATION KIT TO ADD SIGNAL BELL CONTACT 

(ON UPPER CASE " s " ) 

160672�-

160;7'/ / 

/ �-=-160674 { ,,, 
' '''-'' 

/ � � � ;� 

(REF 156028 , 
SEE FIG 2-5)-: '' '' ':�: �,'.;{ '�?"'�;:� ' 

-" 1�-.l d, I 111 / \ :1 

''"-�----' 
/ :r- / 

: 
:: 

/ •.;.._...- I 1: 
:::.-< "-":..--:..":,...._ __ ) :1 

_... / �' \ II 
/ -, ''\ \ 

/ 161493 / / ' 1' ' / \ / / / 
/ 

I \':._�� � � /./ /-C.�--:�' 
-.:. 

II
-

\!}?�/ 1,.��:::: \ 'I / \1 1' �� 11 
// 

�:::J) 
- \�:1 

1 ��:.; I� 
I r"' ,r- i1 

'"' ,\.J II 

\ �(;__:- -- - - - - _..Y 

USED ON UNIT MOUNTED 
ON KEYBOARD : ::--(REF 159 9 57 

',1,J SEE FIG. 2-31) 
SPECIFICATION 5534S 

FIGURE 2-26. 160881 MODIFICATION KIT TO ADD GUARD TO COVER BACK SPACE 

MECHANISM 

CHANGE2 

··� 

'') 

.) 

J 



( 

( 

( 

( 

Part 
Number 

1156 
71073 
93117 

110743 
121100 
125011 
151626 
152893 
155753 
159360 
159559 
159638 
159639 
159641 
159653 
160666 
160672 
160673 
160674 

161493 

1167 B 

NUMERICAL INDEX- FIGURES 2-25,2-26 

Description 

Screw (2-56 x 9/16 Fil.) 
Washer, Flat 
Washer, Lock 
Washer, Lock 
Spring, Function Blade 
Washer, Flat 
Terminal 
Screw (4-40 x 1/4 Hex.) 
Sleeve, Insulating 
Modification Kit to Add Signal Bell Contact (On Upper Case "S") 
Contact,Signal Bell 
Bracket, Contact Mounting 
Cover, Contact Insulating 
Cable Assembly, Bell Contact 
Blade, Signal Bell Function 
Guard, Backspace 
Stud, Mounting 
Shaft, Feed Wheel 
Nut, Special (6-40 Hex.) 

Post, Supporting 

CHANGE 2 2-47 



11678 

- -:>, - I ,- - -
I ' ' 
I ' I I I I /_.\,\ I 

151630 

1 / I / I : 

1 I I 1 I 
/ 

1 , I / I , 
@)@ --:-2191 ( 

'<_ -_:-_-
\ 

119653, 
� 

;
156136 

: - --- : 0 
� � - CW-�.l ·� 1196531 � :: ! f I 161334 

'3' �-- - -- '-' - -- @ I ' I 
I II ------

i 1,.1 : . - . .  
, . ·<- . 

11, - ---- �� ' I I 1\:1 

I 
I 

- '- � 
151630 � 

--- ----- -- - I 

I ---- \ I 1 ---

I 
56152 

- _ _ 

II 
- - -

15162\ 
1 l-161339 -, ' I --:-:--u ---- - � ,.(i\'1· 

/ '' I/ 1 - - - - -- = . - - u 
' /' " ( �� ' � 

- -- . 
I 

' \)I' ' 161338 ; - I - - I! 
I ' 

, � < . 
I -- _:'-"' . -�' 

45024- ' , .. I 
- -

' ;; 
-

(RE"5�8:�. 7 � �;I
�@

�� ��@ ��:� SEE FIG. 2-1) 

"'
2191 

153539 SPECIFICATION 5889S 

FIGURE 2-27. 161340 MODIFICATION KI T TO AD D MANUAL IN TERFERING LETTERS TAPE FEED-OUT 

2191�98, 

7002 -:-:@@ ® 

( �;-:�: .::--, 
I I II � ,-

(REF 156484 : :.�-'',, 

'f-1215 51 
�-3646 I 

� - - 1 

-161336 

SEE FIG. 2-17), -;� -,�;, -� \' _ \\ 
--<:�;!-_�.;� .::-

-

; : - --=--:.� \ 
867 74-� ¥:'1--(REF 161334, 

- - � : "' ' 
SEE ABOVE) 

<&j ����-:y :;_\ 6811 --� ,I I " I !I 
-'' 

li''l,;. 
- _,,- -� " I 

I; - ' -® -3598 

�-- '-
--).-

-- --
'. ---�---- l 

' - --- � 

(REF. 156867, 
5EE FIG. 2-1) 

-

_).161335 

-151626] ----

SPECIFICATION 5889S 

FIGURE 2-28 161341 MODIFICATION KI T T O  AD D SOLENOID OPERATION TO LETTERS FEED-OUT 

2-48 CHANGE 2 

, 

) ' 
' )'' ' 

,,) 

�J 



(� 

{ 

(<c 

(� 

Part 
Number 

2191 
3598 
3646 
6811 
7002 
8330 

45024 
86774 

119653 
121551 
151626 
151629 
151630 
151722 
153539 
156136 
156152 
161334 
161335 
161336 
161337 
161338 
161339 

CHANGE 2 

11678 

NUMERICAL INDEX-FIGURES 2-27, 2-28 

Description 

Washer, Lock 
Nut (6-40 Hex.) 
Washer, Lock 
Screw (6-40 x 5/8 Hex.) 
Washer, Flat 
Washer, Flat 
Spring, Trip Lever 
Screw, Shoulder (6-40 Hex.) 
Ring, Retaining 
Screw (8-32 x 1/4 Hex.) 
Terminal 
Nut (6-40 Special) 
Screw (6-40 x 1/4 Hex.) 
Screw (6-40 x 3/16 Hex.) 
Screw(6-40 x 11/16 Hex.) 
Bracket, Shaft Mounting 
Shaft, Drive 
Lever, Stop (w/Hub) 
Solenoid Assembly, Letters Feed-Out 
Bracket, Solenoid Mounting 
Post, Spring 
Lever, Trip 
Lever, Hand 

2-49 



- -----f,,\ ,;-' �-- l 

��� ----,�{, '�:��!;-----� � �·''·;; 

,, .,.. ... 
� ·�L;: "' 

� . .;, 158172 

r-­
I I 

I 
--- J 

GEAR SETS 

(REF 159544 
SEE FIG 2-1) / 

152415 \ 
�� 

155995 I 

"'�-l 
I ' 

-139697-� 'ZlT-3640 

USED ON UNIT MOUNTED 
ON KEYBOARD 

�-;.· 

11678 

DRIVEN GEAR �� (REF 156226 (, /�

-

SEE FIG. 2-2) 

/<-- � • �· ·--- ,I 
I ir ,' ! , �- U-

\�
�:1 : ��-ff�--

' \1 �'- -, 

/ '--J::� - - � . 
PINION : \ 

151631-lj 159885 
2191�

-

C
-

�

(J-

, 

1 (RE F 158171) 

: 
/ : I 41543 I 

: �----------- : I 
I 

J!0:_2191 ��151631 
1 I 

"-J 1 I 
158881 I : / :®1 I I 

� :·::::.;;;� 7'"''­
(REF 156235 
SEE FIG. 2-1) 

} (·1/'-;;q... 
(REF 152402 ):.-11.� 
SEE FIG. 2-13) 

'\ )J 151736 

� ............... 156267 

159185 �159184 
(REF 15240�) -'/ 1 � --=------159

/
181 

SEE FIG.2-I /,, / � t:fj-- · , _ 

� I 

., --------------- ��-1 
---

--
- -

- --- - ---
---

-
-----

--- --
-

-
--<!",' 

I f�@ '2191 

i-�� 
I 

(REF PARTS 
SEE FIG 2-3) 

1 ,r l 
*-

�- o I / "L:> �--(-����-.-�@ � .y Qt ' ' ; , I 
/ @.. _ _ _ _ _ 

\�
�

151630 159865 / -
159886 

FIGURE 2-29. TWO-SHAFT MECHANISM 

2-50 CHANGE 2 

;!' ,>-�' 

,,) 

�� 



( 

(� 

(� 

(, 

Part 
Number 

2191 
3598 
3603 
3640 

41543 
93108 

110743 
112967 
139697 
151630 
151631 
151659 
151736 
151737 
152415 
155995 
156267 
158171 
158172 
158881 
159181 
159184 
159185 
159861 
159865 
159880 
159885 
159886 
159888 
159889 
159891 
159892 
159894 
159895 
159896 
160354 

Description 

Washer, Lock 
Nut (6-40 Hex) 
Nut (1/ 4-32 Hex) 
Washer, Lock 
Bearing, Jack Shaft 
Washer, Lock 
Washer, Lock 
Washer, Spacer 
Screw (4-40 x 9/32 Fil) 
Screw (6-40 x 1/4 Hex) 
Screw (6-40 x 5/16 Hex) 
Screw (6-40 x 1/2 Fi I) 
Spring, Main Trip Lever 
Screw (4-40 x 11/64 Hex) 
Stud, Locating 
Screw (6-40 Shoulder) 
Lever, Main Trip (W/Hub) 
Shaft, Jack (W/Bearing) 
Lever, Trip 
Nut (6-40 Hex) 
Lubricator Assembly, Selector 
Wick, Oil 
Retainer, Wick 
Frame, Main 
Drum, Clutch (W/Bearing) 
Slide, Keyboard Selector 
Gear, Clutch Drive Helical (28T) 
Gear, Clutch Driven Helical (49T) 
Pinion, Drive Helical (28T) 
Gear, Driven Helical (49T) 
Pinion, Drive Helical (21T) 
Gear, Driven Helical (48T) 
Pinion, Drive Helical (14T) 
Gear, Driven Helical (40T) 
Collar, Cam 
Cam, Function (W/Pin) 

CHANGE2 

11678 

NUMERICAL INDEX - FIGURE 2-29 

2-51 



1167B 

159987 

125011 �----
--
------/ --

� 
/
f.�{fo � --/ � --

153817 / / � - --� / 
�/ 110879

-----

' '� 
119648 �-�-

159916 � _J( 
122149 

I // 
I -" 

/ / //// / ///// 
33765 // //// � 

15y 

159913 

159912� /-/ 

159.910 '\r"/ � /�� � - � . 

� if(� v19651 
� Y..�-ff 

/ " ,. ___ 

'f '""" ' 
70878 � 

119648 / �----- 159911 ' � 2191 

<r." f� 90560 

........... �/� � 
160674 

"\ 152129 

110743 

151073 

SPECIFICATION 5534S 

FIGURE 2-30. 159363 MODIFICATION KIT TO ADD MANUAL BACKSPACE 

2-52 

"� 

:@for 
:-" 1 153817 

�) 
125011 

\J 

·� 

CHANGE 2 



r 

( 

( 

( 

{, 

Part 
Number 

2191 
33765 
55063 
70878 
90560 

110743 
110879 
119648 
119651 
122149 
125011 
151073 
152129 
153817 
159363 
159900 
159901 
159902 
159903 
159909 
159910 
159911 
159912 
159913 
159914 
159916 
159987 
160674 

CHANGE 2 

1167B 

NUMERICAL INDEX- FIGURE 2-30 

Description 

Washer, Lock 
Washer 
Spring, Bell Crank 
Spring, Gear Segment 
Washer, Flat 
Washer, Lock 
Spring, Pawl 
Ring, Retaining 
Ring, Retaining 
Screw (4-40 x 5/8 Hex) 
Washer , Flat 

Screw (4-40 x 9/32 Fil) 
Spring, Latch 
Screw (4-40 x 3/8 Hex) 
Modification Kit To Add Manual Backspace 
Plate 
Plate W/Post 
Shaft, Rake 
Crank, Bell 
Pawl, Feed 
Latch, Return 
Plate 
Gear, Segment 
Screw, Eccentric 
Nut, Post 
Eccentric 
Bracket, Gufde 
Nut, Post 

2-53 



159975 

1167B 

ff-151737 
@---3640 

I 

: ' 159976 

��� 
I � 
) I 

/' 119649 /159978 

( I 
I � 

152893 I r ,/ 119648 � : L�/ 159977 \ 
�

151880 1/�1 � ��/ -�- "' 

/ /� 3640 
�- fo-) / 

- �- � / 

3640 i - -"' / � 159973 
2034 / /

/
�/cij/ 

( 
/ 

/\..,. � 

� // // / 
224M 

/ -- / / ,."'' I I I 
(REF. 156028, 78824 �/ /;/

/ j �1;:�2191: 
SEE FIG. 2-5) // 

/ � / 159965 / 1
1 

l / 
/ 

/ 
/ ' 0\ I 

/
/ ® / // / '-

/ / - - - I I �-.... -�� 
� / / 

� 
151442 

__, I ---- ---�;'·: · , .. ,.. / ;:/ 
I // 

/�:)159979 159974 <$�r.•- "".,,f:::::::···::::::/ � =� I / -�� 
,. --- . ''/ / \� v 

. '\,,\_ ------.'L ____ 
1�::J 

/ /
/ / 

_@\/ 
""' 

\ ·-=�="� // / 1 2034 � I �£) 
i �</ / / _,--- ........ 2191 I 

----�====-- J " ·-=="'�=<> / / 11 07 43 � I / ........ I 

( c·i --�---- \�)';- ) {;ii/ 159980 
119649 L/>,:/�'t- 159956 7002:::::± 

\ --� -�/ , __ ii 
7002

�-/
1 �/)�159954 159963� 

�::>; �-) 1! 2191 
.sJ@) l /.� / ... 

. r- -::..-::_____ ..f 151722 ......._ � v 1£'> 159955 � 7� ' 7002 � - � / 

. � 

2-54 

/ 
�� �===:'\ 1�-� / 119649�/�v

�� // � "-159958 
// 

\ 3598 
2034 -.......::: .....,. \ t- � �/ 159960 

�/ 84575 rr � / 
� 151737

�� 159959 
/ 

� ""-. 11 07 43 
159961 

159962 

SPECIFICATION 5534S 

FIGURE 2-31. 159364 MODIFICATION KIT TO ADD POWER DRIVE TO BACKSPACE 

CHANGE 2 

,, ��' 

,) 

.· .. ':;'41 



11678 

NUMERICAL INDEX - FIGURE 2-31 

Part 
Number Description 

(' 

224M Magnet Assembly 
2034 Washer, Flat 
2191 Washer, Lock 
3598 Nut (6-40 Hex) 
3640 Washer, Lock 
3650 Washer, Flat 
7002 Washer, Flat 

78824 Spring 
84575 Spring 

( 
110743 Washer, Lock 
119648 Ring, Retaining 
119649 Ring, Retaining 
119651 Ring, Retaining 
125215 Screw (4-40 x 3/16 Hex) 
151442 Screw (6-40 x 1/2 Hex} 
151721 Screw (6-40 x 3/4 Hex) 
151722 Screw (6-40 x 3/16 Hex} 
151737 Screw (4-40 x 3/16 Hex) 
151880 Nut (4-40} 
152893 Screw (4-40 x 1/4 Hex} 
156632 Screw (6-40 x 13/32 Hex} 
159954 Link W/Stud, Adjusting 
159955 Link W/Post, Drive 
159956 Post 
159957 Link 
159958 Latch W/Bushing 
159959 Extension, Latch 
159960 Eccentric 
159961 Arm, Eccentric 
159962 Ring, Retaining 
159963 Hub 
159965 Arm W/Post, Adjusting 
159973 Bracket W/Bushing 
159974 Screw, Eccentric 
159975 Ba i I, Armature 
159976 Armature 
159977 Hinge 
159978 Shaft 
159979 Arm, Non-Repeat 
159980 Post, Spring 

(, 

l 

CHANGE 2 2-55 



2-56 

bw l l� 

�I 

1167B 

.-------16123 7 (INCLUDES 155752) 

r -

� 

: ;,.; .. ·. .. . 

!.1 - 43824 
,e;rc_. ,�::�- ·.· ·. 

@ -700 
��l �� 

72 
� c  

@ -337 
I � 

- � 

65 
: "�-- . � 

... �f=�����* i 61238 

c��*l5 5752 

**155753 Jl� **15162 6 �,!{j uq) 

FIGURE 2-32. CABLES 

�121243 

*PART OF 161237 
�*"PART OF 161305 

CHANGE 2 

··� 

) 

'� ,J 

/ .. . ·· .,. .. ·J 



( 

( 

( 

l 

Part 
Number 

33765 
43824 
70072 

107398 
121243 
151626 
155752 
155753 
161237 
161238 
161239 
161240 
161305 

CHANGE 2 

Description 

Washer, Lock 
Screw (3-48 x 3/16 Hex) 
Washer, Flat 
Terminal 
Clamp, Cable 
Terminal 
Sleeve, Insulating 
Sleeve, Insulating 
Cable Assembly 
Connector, Receptacle 
Plug 
Bracket, Connector 
Cable Assembly 

11678 

NUMERICAL INDEX- FIGURE 2-32 

2-57 



2191 

3598 ""' "" 
(i)�-�',, 

73008 
125001 � 

'�� 

,-
1 

161319-11 J 1 

1-74953 

0-161432 

� 

I I I I 
I_-�-

� -82548 

� 
' 

I I 

I : 
I ' 
l._ ' ' 

-41732 

' ' 
' ' ' ' 

' ' ' 

' 

11678 

' 
' 

' ' 
' ' 

(REF. 152400 
SEE FIG. 2-13) 110435 

(REF 2191 \� \ \EE
.
FIG. 2-13) 3640' ® 

74059 
1 

I I 
� ... � �-.-.... 

/ tr. \h�:" 
,.. �"'-:r11 

.;<:::- !!1\lt-O»l!U 
� ....L 'I /.-- ., �� �''-c� 

109356 - � 1_ - /_, 11-(\' �(�v;�-u I - / II II ' � 
- I 

I \\ -- - , I I� \\_,; '' - .... 
,, 

-I - � ' 

2191 AND (REF. 7002, 
2-14) 151442 SEE FIG. 

-161434 

' 
�I ', 6 I ' ' .... ' 6 - 81726 

......_ 
......_' I ' ' ' .J I ' 

' 
' ' I '

-,_J 
SPECIFICATION 5905S 

161320 _ __._ __________________ __. 

FIGURE 2-33. 161321 LETTER- FIGURES CONTACT ASSEMBLY 

2-58 CHANGE 2 

·�.· . .. · 
�, .·' ":1 

�} 

" ) 

�·� . . 



(' 

( 

( 

( 

Part 
Number 

2191 
3598 
3640 

41732 
73008 
74059 
74953 
81726 
82548 
97266 

109356 
110435 
125001 
151736 
161318 
161319 
161320 
161432 
161433 
161434 
161488 

Description 

Washer, Lock 
Nut {6-40 Hex) 
Washer, Lock 
Plate, Clamp 
Washer, Flat 
Screw (6-40 x 7/32 Hex) 
Screw (4-40 x 13/16 Fil) 
Terminal 
Insulator 
Plate, Clamp 
Washer, Flat 
Nut {4-40 Hex) 
Screw 
Spring 
Bracket 
Lever 
Contact Assembly 
Bushing 
Stiffener 
Spring,Contact 
Spring, Contact 

CHANGE 2 

1167B 

NUMERICAL INDEX -FIGUR E 2-33 

2-59 





M
 

z
 

0
 

i=
 

v
 

w
 

Vl
 

!:
:: 

z
 

::
::> 

�
 

0
 

1-0
 

�
 

I 
M

 



r--
1 
I 
I 
I 
I 
I 
I 
l.. ---

' 
' 
I 
I 
I ' 
I 
I 
I 
I ' 

��]�-� 153049 

>� G 51346 / " �---,l 2191 [NOT SUPPLIED WITH 151795 

*PART OF 122252 
**PART OF 128874 

11678 

\_151795 

:--...-- �-
1516��� ..... 

3-2 

I 
I 
I 

' �------151923 

41519� 

FIGURE 3-1. SYNCHRONOUS MOTOR UNIT 

I 
I 
I 
I 

--_J 

lf ---1179 

I 1 2191 � { 123769 

�----1 
-

-, 

�-151926 

�,--87334 

�-122249 

@-87334 
@-125011 
C-3640 1-151686 

[)' 
. 

-151922 

ORIGINAL 

i'
� 

') 

,,,) 

'!� 
�� 



( 

( 

( 

(, 

Part 
Number 

1179 
2191 
2263 
3640 

7002 
71999 
87334 

122201 
122211 
122220 
122229 
122245 
122249 
1222S1 
122252 
123769 
125011 
128874 
150976 
151346 
151620 
151621 
151622 
151626 
151637 
151686 
151692 
151795 
151920 
151922 
151923 
151924 
151925 
151926 
151927 
152297 
153030 
153049 

CHANGE 2 

Description 

Screw (6-40 x 5/8 F i I.) 
Washer, Lock 
Nut (8-32) 
Washer, Lock 
Washer, F lot 
Spring, Motor Thrust 
Washer, Insulating 
Bearing, Ball 
Washer, Pull 
Oller, Ball 
Bolt, C Iamping (8-32) 
Capacitor 
Switch, Thermostatic 
Stator, Motor 
Shield Assembly, End 

Fan, Motor 
Washer, Flat 
Rotor, Motor 
Bracket 1 Motor Mounting 
Screw (6-40 x 3/8 F i I.) 
Strap, Motor Mounting 
Screw (6-32 x 3/4 Rd.) 
Nut (6-32) 
Terminal 
Screw (4-40 x 1/4 Fil.) 
Screw (4-40 x 3/8 F i I.) 
Screw (6-40 x 3/16 F i I.) 

1167B 

NUMERICAL INDEX -FIGURE 3-1 

Motor, A. C. Synchronous (1/20 H.P., 115V/I/60 Cycle A. C. General Electrical Modei5SC19LG3A) 
Plate, Relay - Capacitor Mounting 
Clamp, Capacitor 
Relay 
Insulator, Relay 
Clamp, Relay 
Nut (4-40) 
Cable, Motor Unit 
Washer, F lot 
Mount, V ibration 
Washer, Fiber 

3-3 





"'"
 

""'
 

z
 

['.
. 

0
 

-o
 

t-u
 

w
 

Vl
 

0:
: 

w
 

>
 

0
 

u
 

0
 

z
 

<(
 

w
 

..
..1 

""'
 

�
 

I 
"'"

 

..
..1 

<(
 

z
 

Q
 

0:
: 

0
 



4-2 

159946--·· 

** 159948 --..._ 

1167B 

/ 159941 

I 
I : 1 

I_ - - -' :: - - :_-:, - ...: :; - - - - -, 

/ 

'i' "' , L ___ ...J ___ _ _, 
76099-cb 

2191--� 
151722-� 

-159944 

: _ _  ---- ' � -
A'59945 

�-@ @®��)-152426 
760997 "-sss57 

(JV--fi567 7 0  
I li5 1 7 9 6  
I 

' -l/;5083 

� 

1: 

:II !,1 !'I 1,. 

Il
l 
'I I: 

! 

i/ **SEE CHART ON PAGE 
D FOR COLOR FINISH 

SUFFIXES. 

FIGURE 4-1 REPERFORATOR COVER tLRC) 

CHANGE 2 

·� 

''') 

. h� 
(,�1 

. •. ·· .. ·· �··: � 



( 

( 

(, 

(, 

Part 
Number 

2191 
3598 
6345 
7002 

76099 
88857 

119652 
151558 
151722 
151796 
152426 
155083 
156770 
156993 
159941 
159943 
159944 
159945 
159946 
159948** 
159949** 
159953 

CHANGE 2 

11678 

NUMERICAL INDEX- FIGURE 4-1 

Description 

Washer, Lock 
Nut (6-40 Hex.) 
Nut (6-32 Hex.) 
Washer, FIat 
Washer, Flat 
Washer, Spring 
Ring, Retaining 
Nut, Speed 
Screw (6-40 x 3/16 Hex.) 
Plate, Identification (Bell) 

Nut, Self-Locking' (6-40) 
Lens, Indicator Lamp 
Plate, Identification (Teletype) 
Nut, Speed 
Handle, Cover 
Bracket, Window 
Window, Cover 
Washer, Friction 
Arm, Lid Friction 
Cover w/Bracket 
Lid, Cover (w/Hinge) 
Plate, Tape Guide 

4-3 



4-4 

151412----------
151411---- .. 

11678 

103092�___...--91742 
® �125206 

"" 

151335-�.��
.
�� 

.
. "' ���,·/(0) �� � 1514;6/ 

� 111017 
� 151630 ""'151412 

®-.-��:� 
@ 

** SEE CHART ON PAGE 
D FOR COLOR FINISH 

SUFFIXES. 

15165� 
2191----_�� 
@" 

il� 
.�� " -- --

74594\ 
153048�_@© 

I / 

��151555 

� - - - - - --- -� 153036 153034 � -128357 
;/-....... /53037 

··� 

FIGURE 4-2. REPERFORATOR TABLE ( LT) 

CHANGE 2 

,,, 

'') 

·.,� 

';) 



("' ,, 

( 

( 

( 

Part 
Number 

2191 
74594 
91742 

103092 
I I 1017 
125206 
128357 
151335 
151411 
151412 
151416 
151555 
151630 
151657 
151796 
153034 
153035** 
153036 
153037 
153039 
153048 
156770 
156993 

1 167B 

NUMERICAL INDEX -FIGURE 4-2 

Description 

Washer, lock 
Ring, Retaining 
Nut 
Connector, Cord 
Screw (6-40 x 5/16 Rd.) 
Screw (6-32 x 5/8 Fil.) 
Ring, Retaining 
Stud, Terminal Block 
Block, Terminal 
Insulator, Terminal Block 
Nut (6-40 Hex.) 
Foot, Mounting 
Screw (6-40 x 1/4 Hex.) 
Screw (6-40 x 1/4 Fil.) 
Plate, Identification (Bell) 
Shaft Assembly; Panel 
Panel, Table 
Shaft, Panel 
Spring, Shaft 
Handle, Table 
Stud, Oval Wing 
Plate, Identification (Teletype) 
Nut, Speed 

CHANGE 2 4-5 



i il
 

..
., 



Lt')
 

z
 

�
 

Q
 

'()
 

1-u
 

w
 

VI
 

!:
: 

z
 

::>
 

w
 

�
 

>
 

""
 

w
 

VI
 

..
.. 

<t:
 

�
 

""
 

1-u
 

w
 

..
.. 

w
 

I 
Lt')

 

..
.. 

<t:
 

z
 

Q
 

<:<:
 

0
 



5-2 

151808\ 
158.:9

(
1
� l ' 

·I �� �� I It :I! 
I \i \ 
1 1\ I 

11678 

� 
:i 15 954l----

' 

155755--

. 

� � .:: 
'"" - 1 5 9 93 9 � . 

� ,� ,
657 

70��\ 
,;;��01 

Cl:3 

/� 
151626]-151819 

151412 

' 152760
\: 

3598� 
2191---------� 

'fil--151618 
.:>'-2191 
91 --7002 

-153 4 62 

Ill 017 

:21 2191 
� 150040 

\
121246 

a.�l f'D /44048 lf!f@� 
\157 

92527 
3646 
49514 

FIGURE 5-I. ELECTRICAL SERVICE UNIT (LESU) 

CHANGE 2 

"*' . . , 

'�) 

�) 

;� 



( 

(' 

(� 

( 

Part 
Number 

1157 
1179 
2191 
3598 
3606 
3646 

7002 
44048 
49514 
90789 
92527 

111017 
121246 
150040 
151411 
151412 
151416 
151426 
151427 
151618 
151626 
151631 
151657 
151808 
151814 
151819 
151827 
152759 
152760 
152761 
153456 
153461 
153462 
155755 
158278 
158291 
159541 
159611 
159936 
159939 

CHANGE 2 

11678 

NUMERICAL INDEX -FIGURE 5-I 

Desctiption 

Screw (8-32 x 1/2 Fil.) 
Screw (6-40 x 5/8 Fil.) 
Washer, Lock 
Nut (6-40 Hex.) 
Nut (6-40 Hex.) 
Washer, Lock 
Washer, FIat 
Washer, Flat 
Nut (8-32 Hex.) 
Washer, Flat 
Washer, Lock 
Screw (6-40 x 5/16 Fll.) 
Clamp, Cable 
Screw (6-40 x 5/8 Fil.) 
Block, Terminal 
Insulator, Terminal Block 
Nut (6-40) 
Plate, Blank 
Plate, Clamp 
Screw (6-40 x 7/16 Fil.) 
Terminal 
Screw (6-40 x 5/16 HEX) 
Screw (6-40 x 1/4 Fil.) 
Relay, Line Shunt 
Bracket, Relay Mounting 
Jumper 
Strap, Terminal 
Plate Assembly 
Stud, Mounting Plate 
Stud, Mounting Plate 
Bracket, Terminal Block Mounting 
Plate, Right Mounting 
Plate, Terminal Block 
Sleeve, Insulating 
Container, Electrical Service Unit 
Cover, Relay 
Connector, Plug (16 Pt.) 
Bell Assembly 
Plate, Left Mounting 
Cable Assembly, Control (w/82474 

Terminals) 

5-3 



��� 

11678 

u-1179 
gJ) ©-2191 1248- !J �-7002 85 43-'fi : 

/· "� C/6��7
4647 219/ '}-l i ;;;-� 

� " 
4Yb . I 

//til 

/ � ' - I 
;r<Ql ;• C) / 

1038 2191//���(1? 1' ® � / 1 : . CO>
.
v / 

7002 /�\ 0l � 
� CO) I I / / 

// J 

. v �/�/: � - 15 1626 
. 

,.d. e;,�h:��7.:_:;; .C:Y'='Y_/ · l ---- ---, " � ' // -l I 

"* 

0 · ' 0789 I 

" " 
::;_c<':: · · o $-9 <�) ' 15 1819�� if,y-15 1427 i 153482 1 15 2124- , . I 

1 
I 

I ""' / . � 
I 

I . � '. "" I I / �/ �6827 I 
� .i,P 

I 
I 1=--. ' -138191 . 1 

� -
I 

,!D' '-895 48 I 
r-�- / 2191 

I 

125 015 ---- -J , yl '=' � 
L _ � il'& I'!�� 7 7902 t.f( 1---- · - -

. ·-<":(1 

1,}: I 

- ---
·-� 

�--� � llJ)
-�- 0 ---� 

7002-"-" ' 
\('CI ' 2191 (Cl 

, 

®II, I I - r ::..::',53481 35 98-@ . 
· ��-@��'-153480 

:·------�
.
1;5

5�:0 
� u�-U(& , 

1 r· • ·· . .. t@ (@ �2191 77902 
I i r · - - - -

- __ .;1259915 
A::J L./ J � ���en 

5-4 

L l 5 2 1 10 I l � 
� 

. . 

21 
lf'Y -- -

.
- - - � 

1 \�v @ � �------7 7902 ! - �- -
���--

l ·-->�----

® .I . i{fJ l (%( r J74821 
-�--

� ?PI I --II u I - ... 

---

I I � � � 15 2110"' c----@ 1 .. 74614 }j/ �- · �-�t-rl��/ (I : ,_ ___ I I I ------
- j --. J l _�@ � � 125 01�-191------ 7 7 9��:g 

SPECIFICATION 5664S 
FIGURE 5-2. 152623 LINE RELAY MOUNTING ASSEMBLY 

CHANGE 2 

A, .. _. · 
''" ' ;, 

�) 

,) 

'··-� 
<J 



( 

( 

( 

( 

Part 
Number 

1028 
1038 
1179 
1248 
2191 
3598 
6827 
7002 
8543 

74614 
74821 
75750 
77902 
82516 
89548 
90789 

125015 
138191 
151427 
151626 
151819 
152109 
152110 
152124 
153464 
153475 
153480 
153481 
153482 

Description 

Screw (4-40 x 7/32 Fil) 
Screw (6-40 x 9/32 Fi I) 
Screw (6-40 x 5/8 Fil) 
Screw (6-40 x 7/16 Flat) 
Washer, Lock 
Nut (6-40) 
Block, Connecting 
Washer, Flat 
Screw (6-40 x 1/4 Fil) 
Resistor (2600 Ohm) 
Resistor (2810 Ohm) 
Washer, Fiber 
Screw (6-40 x 2-1/2 Rd) 
Spring, Relay Retaining 
Spring, Contact 
Washer, Flat 
Washer, Flat 
Screw (3-48) 
Plate, Clamp 
Terminal 
Jumper 
Fi Iter, Noise Suppressor 
Bracket, Resistor Mounting 
Spacer, Connecting Block 
Block, Terminal 
Cable, Line Relay 
Resistor (6750 Ohm) 
Resistor (5800 Ohm) 
Plate, Relay 

CHANGE 2 

11678 

NUMERICAL INDEX - FIGURE 5-2 

5-5 



11678 

n- 1179 
' ' @-2191 
I 
I @-7002  
I 

/, I 

/ 
/ 

/ 
/ 

/ 
/ 

/ 
/ 

/ 

90789 
-� 

:& 151427 
a ·'· / -:::F r 

/� 
�� 

�·
'/ 

�,fY 
1 

r?e 
4.::: L / 

� .;// 
- - ---y?_ 

///' 

I // 

�/>� :/151916 

// I 

/ 
' 

/ 
/ /  ® 

® 
/ /: 

//. 

71155 "'/ -- , 

.. :::··· � 7..-?) � ;; · 

�- . e:/ "---� � 1Y 
155591 

. ����-- . � ;' ��-1 
I t-- - -151913 

I 

0"'! 
!"@] 
I 
I 71646 

I 
I 
I 
I 
I 
I 
I -

-�-------71155 

I I 92260 I I , - --- � ®-o-® - r : l25015/ 
I 

1531oa1_A ; 
I 8 , 1 15310 ")/'\ 
I 
I 
I 
I_ 

/125015 --@-- /92260 

I 
I I 
I 
I 

--J 

151626� 
-----153477 _j 

([)} --® I //I I 1 � SPECIFICATION 56645 71646 p ft 
FIGURE 5-3. 152950 RECTIFIER ASSEMBLY 

5-6 CHANGE 2 

, 

-� 

· .. ) 

� : . 



(" 

( 

( 

( 

Part 
Number 

1179 
2191 
7002 

71155 
71646 
90789 
92260 

120195 
125015 
151427 
151626 
151913 
151916 
153108 
153477 
155591 

Description 

Screw (6-40 x 5/8 Fil) 
Washer, Lock 
Washer, Flat 
Screw (6-32x 1-3/16Fiat) 
Nut (6-32) 
Washer, Flat 
Washer, Lock 
Rectifier, Metallic (Selenium) 
Washer, Flat 
Plate, Clamp 
Terminal 
Plate, Rectifier Mounting 
Transformer 
Insulator, Rectifier 
Cable Assembly, Rectifier 
Capacitor 

CHANGE 2 

I 1678 

NUMERICAL INDEX -FIGURE 5-3 

5-7 





-o
 

z
 

<0
 

f'.
. 

Q
 

-o
 

1-u
 

w
 

Vl
 

X
 

w
 

0
 

z
 

..
.I 

<(
 

u
 

;;
;;: 

w
 

�
 

::
::> 

z
 

o<
 

w
 

1-Vl
 

�
 

I 
-o

 



Part Description and 
Number Page Number 

224M 
252M 
254M 
1028 
1033 
1038 
1156 
1157 
1160 
1166 
1179 

1248 
2034 
2191 
2199 
2263 
2422 
2438 
2449 
2481 
2539 
2669 

3438 
3598 
3599 

3603 
3606 
3624 
3640 
3642 
3646 
3649 
3650 
3870 
5363 
5425 
6345 
6565 
6745 
6811 

6827 
7002 
8330 

8449 
8543 

12541WU 
22746 
31636 
33765 
33828 
41382 
41543 
41732 
42823 
43824 
44048 
45024 
45815 
45963 
49084 
49514 
55063 
55090 

6-2 

Magnet Assembly 2-54 
Coil, Magnet 2-40 
Coil, Magnet 2-28 
Screw (4-40 x 7/32 Fi I) 5-4 
Screw (6-40 x 5/16 Hex) 2-8 
Screw (6-40 x 9/32 Fil) 5-4 
Screw (2-56 x 9/16 Fil) 2-42 
Screw (8-32 x 1/2 Fil) 5-2 
Screw (6-40 x 5/16 Fi I) 1-8 
Screw (2-56 x 9/16 Fil) 2-46 
Screw (6-40 x 5/8 Fil) 3-2, 
5-2, 5-4, 5-6 
Screw (6-40 x 7/16 Flat) 5-4 
Washer, Flat 2-2, 2-26, 2-54 
Washer, Lock Used Extensively 
Nut (7/16-32 Hex) 2-16 
Nut (8-32 Hex) 3-2 
Washer, Lock 2-42 
Washer, Flat 2-28 
Washer, Lock 1-4, 1-8 
Washer, Flat 2-42 
Nut (3/8-32 Hex) 2-36 
Washer, Lock 1-2, 1-4, 1-8, 
1-10, 1-14, 2-4, 2-24 
Washer, Flat 1-4, 1-8, 1-10 
Nut (6-40 Hex) Used Extensively 
Nut (6-40 Hex) 2-2, 2-8, 2-14, 
2-18, 2-20, 2-26, 2-28, 2-30, 
2-34 
Nut (1/4-32 Hex) 2-50 
Nut (6-40 Hex) 2-4, 2-34, 5-2 
Washer, Flat 1-6, 2-40 
Washer, Lock Used Extensively 
Washer, Flat 1-14 
Washer, Lock 1-8, 2-48, 5-2 
Washer, Flat 2-4 
Washer, Flat 2-54 
Spring 2-34 
Spring 2-10 
Shim 2-38 
Nut (6-32 Hex) 4-2 
Screw (8-32 x 1-1/4 Fil) 1-8 
Screw (10-32 x 1/2 Hex) 1-12 
Screw (6-40 x 5/8 Hex) 2-36, 
2-48 
Block, Connecting 5-4 
Washer, Flat Used Extensively 
Washer, Flat 2-2, 2-4, 2-8, 
2-12, 2-20, 2-24, 2-34, 2-36, 
2-48 
Washer, Flat 1-6 
Screw (6-40 x 1/4 Fil) 5-4 
Handle 1-4 
Spring 2-16, 2-36 
Spring 2-38 
Washer, Flat 2-42, 2-52, 2-56 
Spring 2-34 
Spring 2-10, 2-24 
Bearing 2-50 
Washer 2-40, 2-42, 2-58 
Washer, Flat 2-2, 2-6, 2-38 
Screw (3-48 x 3/16 Hex) 2-56 
Washer, Flat 5-2 
Spring 2-32, 2-48 
Washer, Lock 1-12 
Spring 2-38 
Spring 2-2, 2-42 
Nut (8-32 Hex) 5-2 
Spring 2-8, 2-52 
Spring 2-38 

11678 

NUMERICAL INDEX 

Part Description and 
Number Page Number 

70072 
70314 
70878 
70885 
71073 
71155 
71437 
71646 
71681 
71999 
73008 
73175 
74059 
74283 
74553 
74594 
74614 
74727 
74728 
74807 
74821 
74953 
75607 
75750 
76081 
76099 
76800 
77351 
77902 
78533 
78824 
78875 
80755 
81726 
81778 
82392 
82474 
82516 
82547 
82548 
82725 
82787 
82860 
83877 
84575 
86079 
86506 
86774 
87334 
87401 
88857 
89548 
90052 
90361 
90535 
90560 
90599 
90606 
90615 
90789 
91120 
91139 
91742 
92260 
92527 
93108 
93117 
93118 
93356 
93984 

Washer, Flat 2-56 
Washer, Flat 1-12 
Spring 2-54 
Washer, Spring 1-14 
Washer, Flat 2-46 
Screw (6-32 x 1-3/16 Flat) 5-6 
Washer, Flat 2-12 
Nut (6-32 Hex) 5-6 
Spool 2-32 
Spring 3-2 
Washer, Flat 2-58 
Washer, Lock 2-36 
Screw (6-40 x 7/32 Hex) 2-58 
Washer, Spring 2-24 
Wick 2-16 
Ring, Retaining 4-4 
Resi star 5-4 
Terminal 2-42 
Terminal 2-40 
Nut (10-32 Hex) 1-14 
Resi star 5-4 
Screw (4-40 x 3/16 Fil) 2-58 
Shim 2-34 
Washer, Fiber 5-4 
Washer, Flat 1-14 
Washer, Flat 4-2 
Spring 2-2 
Washer 1 Lock 2-16 
Screw (6-40 x 2-1/2 Rd) 5-4 
Spring 2-26 
Spring 2-54 
Spring 2-54 
Bushing 2-40, 2-42 
Terminal 2-58 
Screw (4-40 x 1/4 Fil) 2-28 
Shim 2-4 
Terminal 1-2, 1-8, 2-44 
Spring 5-4 
Insulator 2-40 
Insulator 2-40, 2-42, 2-58 
Spring 1-14 
Spring 2-4 
Spring 2-32 

Spring 1-6 
Spring 2-2 
Washer,Felt 2-6, 2-18 
Post 2-2 
Screw, Shoulder (6-40) 2-48 
Washer, Insulating 3-2 
Spring 2-2 
Washer, Spring 4-2 
Spring 5-4 
Screw (4-40 x 5/8 Hex) 2-30 
Washer 1 Felt 2-12, 2-38 

Disk 2-20, 2-22 
Washer, Flat 2-2, 2-52 
Shim 2-18 
Spring 1-6, 2-2 
Spring 2-34 
Washer, Flat 5-2, 5-4, 5-6 
Spring 2-10 
Roller 2-6 
Nut, Lock 4-4 
Washer 1 Lock 2-34, 5-6 
Washer, Lock 5-2 
Washer, lock 2-50 
Washer, Lock 1-6, 2-10, 2-46 
Washer, Lock 2-40 
Washer, Felt 2-2, 2-10 
Washer, lock 2-2 

Part Description and 
Number PaQe Number 

96717 

97266 
98004 
98117 
98659 
99381 

100994 
101123 
101892 
102028 
103092 
104124 

107393 
107398 
109356 
109757 
110434 

110435 
110437 
110743 
110879 
111017 

111410 
111545 
111767 
111777 
112091 
112626 

112634 
112636 
112967 
113850 
114125 
114466 
114467 
115122 
115134 
116783 
117087 
117535 
119467 
119647 
119648 

119649 

119650 
119651 

119652 

119653 

119654 
119655 
119656 
120175 
120195 
121100 
121244 
121125 
121242 
121243 

Screw, Shoulder (4-40) 2-26, 
2-34 
Plate 2-58 
Screw (2-56 x 0.685 Fil) 2-40 
Washer, Spring 2-36 
Bracket 1-2 
Foot 1-8 
Nut (2-56 Hex) 2-40 
Washer, Felt 2-18 
Dowel 2-8 
Post 2-38 
Connector 4-4 
Screw (1/4-32 x 11/32 Hex) 
1-4, 1-8 
Switch 1-2 
Terminal 1-2, 2-56 
Washer, Flat 2-58 
Washer, Felt 2-22 
Screw (4-40 x 3/16 Hex) 2-24, 
2-26 
Nut (4-40 Hex) 2-58 
Spring 2-22, 2-36 
Washer, Lock Used Extensively 
Spring 2-14, 2-20, 2-34, 2-52 
Screw (6-40 x 5/16 Fil) 1-2, 
1-8, 2-4, 2-34, 4-4, 5-2 
Washer, Flat 2-2 
Filler 1-6 
Washer, Flat 2-38 
Connector 2-44 
Post 2-38 
Nut (10-32 Hex) 1-2, 2-16, 
2-24 
Spring 2-22 
Spring 2-38 
Washer, Flat 2-50 
Washer, Flat 1-14 
Screw (6-40 x 3/8 Hex) 1-14 
Connector 1-3, 1-9 
Connector 1-2, 1-8 
Washer, Felt 2-16 
Washer, Felt 2-18 
Holder 1-8 
Screw, Shoulder (6-40) 2-18 
Washer, Flat 1-12 
Insulator 1-6, 2-40 
Ring, Retaining 2-10, 2-38 
Ring, Retaining 2-8, 2-10, 2-24, 
2-52, 2-54 
Ring, Retaining 2-6, 2-10, 2-16, 
2-18, 2-22, 2-32, 2-34, 2-38, 
2-40, 2-42, 2-54 
Ring, Retaining 2-12, 2-32 
Ring, Retaining 1-14, 2-2, 2-16, 
2-20, 2-22, 2-34, 2-38, 2-40, 
2-52, 2-54 
Ring, Retaining 2-2, 2-10, 2-12, 
2-24, 2-38, 4-2 
Ring, Retaining 1-14, 2-16, 
2-32, 2-361 2-38, 2-48 
Ring, Retaining 1-12 
Ring, Retaining 1-12 
Ring, Retaining 2-36 
Plate 1-2, 1-8 
Rectifier 5-6 
Spring 2-22, 2-46 
Clamp, Cable 1-4 
Washer, Spring 2-40 
Clamp, Cable 1-8, 2-26 
Clamp, Cable 1-6, 2-56 

CHANGE 2 

.·� 
'�' 

) 

,,) 

j 



( 

( 

( 

( 

Part 
Number 

121245 
121246 
121538 
121551 
121575 

122149 
122201 
122211 

122220 
122229 
122245 

122249 
122251 
122252 
123706 
123769 
124177 

124396 
124999 
125001 
125011 
125015 

125132 
125138 
125205 
125206 
125212 
125215 
125224 
125231 
125252 
125268 
125421 
128357 
128874 
129919 
130330 
130499 
130696 
130729 
131016 
131099 
135901 
138191 
139697 
139752 
150000 
150001 
150013 
150026 
150029 
150040 
150043 
150044 
150048 
150089 

150241 
150327 
150355 
150356 
150456 
150507 
150687 
150923 
150966 
150976 

CHANGE 2 

Description and 
Page Number 

Clamp, Cable 2-26 
Clomp, Cable 2-26, 5-2 
Terminal 2-28 
Screw (8-32 x 1/4 Hex) 2-48 
Screw (10-32 x 5/16 Hex) 1-2, 
1-8 
Screw (4-40 x 5/8 Hex) 2-52 
Bearing 3-2 
Washer, Pull 3-2 
Oiler 3-2 
Bolt (8-32) 3-2 
Capacitor 3-2 
Switch 3-2 
Stator 3-2 
Shield Assembly 3-2 
Screw (10-32 x 1/4Fiat) 1-4 

Fan 3-2 
Washer, Lock 1-14, 2-4, 2-6, 
2-24, 2-36 
Switch Assembly 1-8 
Switch 1-6 
Screw, Shoulder (4-40) 2-58 
Washer, Flat Used Extensively 
Washer, Flat 1-6, 2-4, 2-12, 
2-14, 2-28, 2-34, 5-4, 5-6 
Screw (2-56 x 5/32 Fil) 2-10 
Screw (4-40 x 11/64 Hex) 2-8 
Screw (6-40 x 7/16 Fil) 1-12 
Screw (6-32 x 5/8 Fil) 4-4 
Screw, Shoulder (6-40) 2-34 
Screw (4-40 x 3/16 Hex) 2-54 
Nut (1/ 4-32 Hex) 1-4, 1-8 
Nut (10-32 Hex) 2-4 
Spring 2-32 
Spring 2-36, 2-40 
Dowel 2-8 
Ring, Retaining 2-12, 2-22, 4-4 
Rotor 3-2 

Fuse 1-8 
Washer, Felt 2-18 
Bearing 1-14 
Washer, Felt 2-20 
Screw (2-56 x . 180 Fi I) 2-8 
Washer, Felt 2-18 
Terminal 2-28 
Washer, Cup 2-16 
Screw (3-48 x 1 Rd) 5-4 
Screw (4-40 x 9/32 Fi I) 2-50 
Screw (4-40 x 11/64 Fil) 2-2 
Drum 2-6 
Drum 2-2 
Disk 2-2, 2-6 
Lever 2-6 
Wick 2-2, 2-6 
Screw (6-40 x 5/8 Fil) 2-6, 5-2 
Shoe 2-2, 2-6 
Shoe 2-2, 2-6 
Spring 2-2, 2-26 
Screw (4-40 x 1/2Fil) 1-10, 
1-14, 2-28 
Spring 2-2, 2-6 
Roller 2-32 
Lever 2-2 
Lever 2-2 
Washer, Flat 1-14 
Spring 2-32, 2-38 
Post 2-26 
Washer, Felt 2-12 
Insulator 1-2 
Bracket 3-2 

11678 

NUM':RICAL INDEX (Continued) 

Part 
Number 

150990 
151073 

151103 
151152 

151222 
151246 
151335 
151346 

151398 
151411 
151412 
151415 
151416 

151426 
151427 
151442 

151555 
151558 
151562 
151603 
151606 
151610 
151618 
151620 
151621 
151622 
151626 

151629 

151630 

151631 

151632 

151633 
151637 

151640 
151657 

151658 
151659 
151686 

151688 

151690 
151692 

151693 
151694 
151700 
151701 
151714 
151715 
151721 

151722 

151723 

Description and 
Page Number 

Washer, Felt 2-14 
Screw (4-40 x 5/32 Fi I) 2-12, 
2-52 
Spring 2-2, 2-26 
Screw (4-40 x 3/16 Hex) 2-2, 
2-4, 2-8, 2-18, 2-22, 2-30, 
2-34, 2-38, 2-40, 2-42 
Washer, Felt 2-12 
Washer, Lock 2-4 
Stud 1-2, 1-8, 4-4 
Screw (6-40 x 3/8 Fil) 1-10, 
1-12, 2-6, 2-36, 3-2 
Spring 2-22 
Block 1-2, 1-8, 4-4, 5-2 
Insulator 1-2, 1-8, 4-4, 5-2 
Block 1-2 
Nut (6-40 Hex) 1-2, 1-8, 2-10, 
2-12, 4-4, 5-2 
Plate 5-2 
Plate 5-2, 5-4, 5-6 
Screw (6-40 x 1/2 Hex) 2-2, 
2-4, 2-16, 2-18, 2-26, 2-28, 
2-54 

Foot 4-4 
Nut, Speed 4-2 
Lamp 1-8 
Spacer 2-28 
Screw (1 0-32 x 1/4 Hex) 1-8 
Washer, Flat 1-6, 1-12 
Screw (6-40 x 7/16 Fil) 5-2 
Strap 3-2 
Screw (6-32 x 3/4 Rd) 3-2 
Nut (6-32 Sq) 3-2 
Terminal 1-6, 1-8, 2-44, 2-46, 
2-48, 2-56, 3-2, 5-2, 5-4, 5-6 
Nut (6-40 Special) 2-2, 2-12, 
2-16, 2-36, 2-48 
Screw (6-40 x 1/4 Hex) 
Used Extensively 
Screw (6-40 x 5/16 Hex) 
Used Extensively 
Screw (6-40 x 3/8 Hex) 1-12, 
2-4, 2-8, 2-26, 2-30, 2-32, 
2-40, 2-42 
Bearing 1-12, 2-4 
Screw (4-40 x 1/4 Fi I) 1-2, 
1-8, 2-8, 2-32, 3-2 
Lever 2-2 
Screw (6-40 x 1/4 Fil) 2-4, 
2-24, 4-4, 5-2 
Screw (6-40 x 5/16 Fil) 2-2 
Screw (6-40 x 1/2 Fi I) 2-50 
Screw (4-40 x 3/8 Fil) 2-28, 
3-2 
Screw (4-40 x 5/8 Fil) 2-28, 
2-42 
Screw (10-32 x 29/64 Fil) 2-4 
Screw (6-40 x 3/16Fil) 2-14, 
2-34, 3-2 
Screw (6-40 x 9/16 Fil) 2-2 
Screw (6-40 x 11/32Fil) 1-10 
Screw, Sho•;lder (6-40) 2-20 
Spring 2-26 
Spring 2-26 
Spring 2-28 
Screw (6-40 x 3/4 Hex) 1-6, 
2-54 
Screw (6-40 x 3/16 Hex) 1-2, 
1-8, 2-8, 2-48, 2-54, 4-2 
Screw (10-32 x 3/8 Hex) 1-4 

Part 
Number 

151728 
151732 
151733 
151736 
15i737 

151795 
151796 
151808 
151814 
151819 
151827 
151848 
151880 

151913 
151916 
151920 
151922 
151923 
151924 
151925 
151926 
151927 
152109 
152110 
152124 
152129 
152297 
152400 
152401 
152402 
152403 
152404 
152405 
152406 
152407 
152409 
152410 
152411 
152412 
152415 
152420 
152421 
152423 
152424 
152425 
152426 
152427 
152429 
152432 
152436 
152438 
152441 
152445 
152457 
152458 
152494 
152623 
152634 
152759 
152760 
152761 
152887 
152891 
152892 
152893 

Description and 
Page Number 

Spring 2-2, 2-6 
Screw (6-40 x 11/32 Fi I) 1-14 
Screw (4-40 x 9/16 Fil) 2-40 
Spring 2-50 
Screw (4-40 x 11/64 Hex) 2-2, 
2-6, 2-12, 2-38, 2-40, 2-42, 
2-50, 2-54 
Motor 3-2 
Plate 4-2, 4-4 
Relay 5-2 
Bracket 5-2 
Jumper 5-2, 5-4 
Strap 1-8, 5-2 
Lock 2-38 
Nut (4-40Hex) 1-14,2-38, 
2-54 
Plate 5-6 
Transformer 5-6 
Plate 3-2 
Clamp 3-2 
Relay 3-2 
Insulator 3-2 
Clamp 3-2 
Nut (4-40) 3-2 
Cable 3-2 

Filter 5-4 
Bracket 5-4 
Spacer 5-4 
Spring 2-52 
Washer, Flat 3-2 
Plate 2-26 
Guide 2-26 
Guide 2-26 
Bracket 2-26 
Bracket 2-26 
Lever 2-26 
Bracket 2-26 
Lever 2-26 
Lever 2-26 
Bail 2-26 
Lever 2-26 
Link 2-26 
Stud 2-28, 2-50 
Lamination 2-28 
Bracket 2-28 
Bracket 2-28 
Plate 2-28 
Post 2-28 
Nut 2-28, 4-2 
Lever 2-24 
Rack 2-24 
Arm 2-24 
Knob 2-24 
Bail 2-24 
Washer, Flat 2-24 
Spring 2-24 
Wick 2-26 
Shield 2-28 
Wick 2-2 
Mounting Assembly 5-4 
Washer, Flat 2-12 
Plate Assembly 5-2 
Stud 5-2 
Stud 5-2 
Screw (4-40 x 1/2 Hex) 2-30 
Spring 2-26 
Screw (4-40 x 3/16 Hex) 2-26 
Screw (4-40 x 1/4 Hex) 2-6, 
2-8, 2-10, 2-12, 2-16, 2-36, 
2-40, 2-42, 2-46, 2-54 

6-3 



Part Description and 
Number Page Number 

152950 
153030 
153034 
153035** 
153036 
153037 
153039 
153048 
153049 
153108 
153184 
153267 
153442 
153456 
153461 
153462 
153464 
153475 
153477 
153480 
153481 
153482 
153489 
153534 
153538 

153539 

153543 
153545 
153799 
153817 
153839 

154620 
154621 
154622 
154694 
154698 
155083 
155096 
155591 
155750 

155751 

155752 
155753 
155755 
155995 
156002 
156008 
156009 
156012 
156013 
156014 
156015 
156016 
156017 
156018 
156019 
156020 
156024 
156028 
156036 
156040 
156042 
156043 
156044 
156045 

6-4 

Rectifier and Cable Assembly 5-6 
Mount 3-2 
Shaft Assembly 4-4 
Panel 4-4 
Shaft 4-4 
Spring 4-4 
Handle 4-4 
Stud 4-4 
Washer, Fiber 3-2 
Insulator 5-6 
Post 2-28 
Washer, Felt 2-8 
Screw (1 0-32 x 1/2 Hex) 1-2 
Bracket 5-2 
Plate 5-2 
Plate 5-2 
Block 5-4 
Cable 5-4 
Cable Assembly 5-6 
Resistor 5-4 
Resistor 5-4 
Plate 5-4 
Detent 2-24 
Washer, Flat 1-14 
Screw (6-40 x 7/16 Hex) 2-26, 
2-42 
Screw (6-40 x 11/16 Hex) 1-6, 
2-48 
Armature 2-28 
Bracket 2-28 
Screw (4-40 x 21/64 Hex) 2-36 
Screw (4-40 x 3/8 Hex) 2-52 
Screw (6-40 x .VB Hex) 2-2, 
2-12, 2-16, 2-36 
Wick 2-26 
Retainer 2-26 
Lubricator Assembly 2-26 
Disk 2-2, 2-6 
Wick 2-10 
Lens 4-2 
Plate 2-24 
Capacitor 5-6 
Sleeve, Insulating 1-2, 1-8, 
2-44 
Sleeve, Insulating 1-2, 1-6, 
2-40, 2-44 
Sleeve, Insulating 2-56 
Sleeve, Insulating 2-46, 2-56 
Sleeve, Insulating 1-8, 5-2 
Screw (6-40 Shoulder) 2-50 
Pin 2-8 
Wheel 2-10 
Post 2-12 
Spring 2-8 
Screw, Lock (6-40) 2-12 
Pawl 2-12 
Plate 2-8 
Link 2-12 
Shaft 2-12 
Post 2-12 
Washer, Felt 2-10 
Slide 2-8 
Plate 2-8 
Plate 2-10 
Guide 2-10 
Post 2-10 
Post 2-10 
Bushing 2-12 
Stud 2-10 
Shaft 2-10 

11678 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

156046 
156047 
156050 
156051 
156052 
156054 
156055 
156057 
156058 
156059 
156060 
156061 
156062 
156067 
156069 
156070 
156077 
156078 
156089 
156090 
156093 
156094 
156095 
156099 
156102 
156103 
156104 
156106 
156108 
156125 
156128 
156130 
156132 
156136 
156137 
156139 
156143 
156146 
156147 
156152 
156153 
156154 
156155 
156156 
156158 
156159 
156162 
156163 
156165 
156166 
156167 
156168 
156169 
156172 
156173 
156177 
156183 
156184 
156221 
156226 
156230 
156235 
156236 
156241 
156242 

156243 
156248 
156250 
156252 
156257 

Block 2-8 
Spring 2-10 
Stud 2-10 
Bushing 2-12 
Shoe 2-10 
Lever 2-10 
Wheel 2-10 
Washer, Flat 2-22 
Link 2-12 
Bail 2-12 
Shaft 2-12 
Arm 2-10 
Pivot 2-10 
Guide 2-12 
Plate 2-8 
Bail Assembly 2-12 
Plate 2-12 
Contact Assembly 2-42 
Slide 2-8 
Screw, Adjusting 2-10 
Washer, Felt 2-12 
Link 2-12 
Bushing 2-12 
Link 2-12 
Plate 2-8 
Strip, Felt 2-12 
Shaft 2-8 
Bail 2-8 
Bracket 2-12 
Shaft 2-36 
Bushing 2-36 
Lever 2-36 
Bearing 2-36 
Bracket 2-36, 2-48 
Washer, Flat 2-36 
Frame 2-38 
Shaft 2-38 
Spacer 2-38 
Arm 2-36 
Shaft 2-36, 2-48 
Collar 2-36 
Collar 2-36 
Pawl 2-36 
Pawl 2-36 
Post 2-38 
Bracket 2-42 
Washer, Flat 2-12 
Guide 2-8 
Washer, Felt 2-2, 2-12 
Spring 2-8 
Cable Assembly 2-44 
Spring 2-8 
Washer, Felt 2-12 
Rod 2-8 
Stud 2-8 
Bracket 2-42 
Bracket 2-10 
Bracket 2-1 0 
Lock 2-30 
Hub 1-10, 1-12 
Stud 2-34 
Post 2-2 
Collar 2-6 
Link 2-16 
Link 2-16 
Roller 2-43 
Latch 2-2 
Cam 2-6 
Lifter 2-34 
Bracket 2-2 

Part Description and 
Number Page Number 

156264 
156265 
156266 
156267 
156268 
156276 
156277 
156278 
156286 
156287 
156288 
156289 
156290 
156291 
156292 
156293 
156294 
156296 
156300 
156306 
156311 
156313 
156316 
156318 
156321 
156322 
156332 
156334 
156336 
156337 
156338 
156339 
156340 
156342 
156343 
156344 
156354 
156355 

156356 
156357 
156358 
156359 
156360 
156361 
156366 
156368 
156369 
156378 
156382 
156387 
156388 
156389 
156390 
156396 
156397 
156398 
156399 
156400 
156403 
156408 
156412 
156413 
156414 
156419 
156421 
156426 
156427 
156428 
156431 
156433 

Lever 2-14, 2-20 
Bushing 2-20 
Bushing 2-14, 2-20 
Lever 2-50 
Bracket 2-22 
Shaft 2-14 
Shaft 2-14 
Shaft 2-20 
Shaft 2-14 
Shaft 2-14 
Shaft 2-20 
Bearing 2-14 
Bearing 2-14 
Bearing 2-14 
Housing 2-20 
Hausi ng 2-20 
Sector 2-18 
Past 2-22 
Shaft 2-22 
Rod 2-16 
Rod 2-16 
Rack 2-20 
Plate 2-22 
Lever 2-2 
Shaft 2-18 
Link 2-18 
Shaft 2-16 
Stud 1-4, 1-8 
Past 1-4, 1-8 
Washer, Flat 1-8 
Post 1-4, 1-8 
Bushing 1-8 
Bracket 1-2 
Plate 1-6 
Hub 1-10 
Bracket 1-4, 1-8 
T ypewhee I 2-17 
T ypewhee I 2-17 
T ypewhee I 2-17 
Typewheel 2-17 
Typewheel 2-17 
Typewheel 2-17 
Typewheel 2-17 
Typewheel 2-17 
Shaft 2-4 
Bail 2-4 
Lever 2-18 
Plate 2-20 

Roller 2-18 
Lever 2-2 
Arm 2-2 
Gear 2-16 
Washer, Flat 2-16 
Eccentric 2-4, 2-34 
Post 2-20 
Holder 1-10 
Nut (6-40 Hex) 2-4 
Sprocket 1-10 
Disk 2-4 
Arm 2-16 
Link 2-4 
Link 2-34 
Plate 2-32 
Shaft Assembly 2-32 
Shaft Assembly 2-32 
Washer, Spring 2-32 
Disk 2-32 
Washer, Felt 2-32 
Arm 2-32 
Pawl 2-32 

CHANGE 2 

··� 

5) "'" , 

·�) 

••• 
� 



c· 

< 

' 

( 

Part 
Number 

156436 
156437 

156440 
156442 
156444 
156445 
156446 
156448 
156449 
156451 
156452 
156460 
156462 
156465 
156466 
156467 
156470 
156472 
156473 
156474 
156475 
156476 
156478 
156484 
156488 
156489 
156490 
156492 
156493 
156501 
156536 

156558 
156572 
156576 
156577 
156632 
156740 

156770 
156861 
156863 
156864 
156866 
156867 
156869 
156870 
156871 
156872 
156874 

156875 
156876 
156877 
156879 
156880 
156881 
156884 
156887 

156898 
156899 
156900 
156901 
156904 
156905 
156908 
156909 
156921 

CHANGE 2 

Description and 
Page Number 

Arm 2-32 
Arm 2-32 
Lever 2-32 
Pawl 2-32 
Plate 1-8 
Bracket 1-8 
Handle 1-8 
Bushing 1-6 
Lever 1-6 
Bushing 1-6 
Lever 1-6 
Pane I Assembly 1-6 
Bail 2-18 
Washer, Spring 2-4 
Rack 2-16 
Ring, Retaining 2-4 
Guide 1-6 
Post 2-26 
Shaft 2-6 
Bar 2-2 
Guard 2-26 
Hammer 2-16 
Accelerator 2-16 
Bracket 2-34 
Post 2-34 
Bushing 2-16 
Post 2-2 
Brocket 2-14 
Stud 2-18 
Screw (6-40 x 7/32 Fil) 2-16 
Screw (4-40 x 3/16 Fil) 2-22, 
2-26 
Washer, Fe It 2-40 
Washer, Felt 2-42 
Washer, Felt 2-4 
Roller 2-10 
Screw (6-40 x 13/32 Hex) 2-54 
Screw (6-40 x 7/32 Hex) 2-8, 
2-22 
Plate 4-2, 4-4 
Ring Retaining 1-10, 1-12 
Retainer 1-10 
Sprocket 1-10 
Belt 1-10, 1-12 
Frame 2-2 
Guide 2-16 
Lever 2-18 
Bail 2-4 
Blade 2-4 
Screw (4-40 x 15/16 Fil) 2-14, 
2-20 
Screw (6-40 x 5/32 Fil) 2-20 
Bushing 2-4 
Washer, Felt 2-4 
Plate 1-8 
Strop Assembly 2-28 
Strap Assembly 2-28 
Arm 2-12 
Screw (10-32 x 9/16 Hex) 1-4, 
1-8, 1-10 
Cable Assembly 1-2 
Stud 2-4 
Roller 2-4 
Post 2-32 
Guard 1-10 
Block 2-16 
Post 2-18 
Post 2-18 
Guide 2-4 

11678 

NUMERICAL lNDEX (Continued) 

Part 
Number 

156922 
156924 
156925 
156929 
156931 
156933 
156934 
156936 

156937 
156938 
156941 
156948 
156949 
156950 
156951 
156953 
156954 
156955 
156956 
156958 
156959 
156960 
156961 
156962 
156963 
156964 
156965 
156966 
156967 
156968 
156971 
156972 
156975 
156976 
156978 
156981 
156982 
156983 
156984 
156985 
156986 
156987 
156988 
156989 
156990 
156991 
156993 
156994 
156995 
156998 
157194 
157237 
157261 
157292 
157952 
157993 
158171 
158172 
158215 
158278 
158291 
158701 
158712 
158716 
158723 
158732 
158733 
158734 

Description and 
Page Number 

Arm 2-22 
Plate 2-20 
Roller 2-20 
Bracket 2-40 
Bracket 2-16 
Ratchet 2-38 
Ring 2-16 
Screw (1/4-32 x 5/16 Hex) 1-4, 
1-8 
Link 2-34 
Screw, Eccentric (6-40 Fil) 2-34 
Cam 2-2 
Wick 2-18 
Gear 1-12 
Shaft 1-14 
Link 1-14 
Hub 1-14 
Stud 1-14 
Sprocket 1-14 
Retainer 1-14 
Gear 1-12 
Bushing 1-14 
Screw, Shoulder (6-40) 1-14 
Screw, Shoulder (6-40) 1-14 
Ring, Retaining 1-14 
Ring, Retaining 1-14 
Gear 1-12 
Frame 1-12 
Plate 1-4 
Shaft 1-12 
Plate 1-12 
Screw (2-56 x 3/4 Fil) 1-6 
Cable Assembly 1-6 
Bracket 1-2 
Connector 1-2, 2-44 
Cable Assembly 1-2 
Gear 1-10 
Pinion 1-10 
Gear 1-10 
Pinion 1-10 
Gear 1-10 
Pinion 1-10 
Screw, Shoulder (6-40) 2-4 
Race 2-4 
Roller 2-4 
Race 2-4 
Pawl Assembly 2-36 
Nut, Speed 4-2, 4-4 
Strip, Felt 2-4 
Post 2-4 
Retainer 2-4 
Spring 2-28 
Shield 2-28 
Shaft 2-24 
Switch 2-40 
Lever 1-14 
Nut, Speed 4-2 
Shaft 2-50 
Lever 2-50 
Plate (6-40) 1-8 
Container 5-2 
Cover 5-2 
Gear 2-6 
Gear 1-12 
Gear 1-14 
Roller 1-14 
Gear 1-12 
Gear 1-14 
Gear 1-14 

Part 
Number 

158738 
158739 
158740 
158741 
158745 
158753 
158754 
158757 
158758 
158760 
158763 
158772 
158816 
158881 
158925 
158946 
158950 
159011 
159181 
159184 
159185 
159233 
159351 

159360 
159363 
159364 
159365 
159377 
159379 
159380 
159381 
159400 
159403 
159404 
159411 
159413 
159417 
159422 
159423 
159427 
159430 
159431 
159433 
159434 
159437 
159438 
159441 
159447 
159448 
159450 
159459 
159460 
159467 
159468 
159470 
159471 
159472 
159476 
159477 
159480 
159482 
159483 
159487 
159488 
159489 
159490 
159491 
159492 

Description and 
Page Number 

Spacer 1-14 
Disk 1-14 

Block 1-14 
Bar 1-14 
Clamp 1-10, 1-12, 2-4 
Armature 2-40 
Core 2-40 
Hinge 2-40 
Shaft 2-40 
Post 2-40 
Bracket 2-40 
Screw (4-40 x 5/8 Hex) 2-30 
Spring 2-40 
Nut, Shoulder (6-40) 2-50 
Slide 2-8 
Cable Assembly 2-44 

Contact Assembly 2-42 
Bracket 2-2 
Lubricator Assembly 2-50 
Wick 2-50 
Retainer 2-50 
Stud 2-8 
Modification Kit 2-36, 2-38, 
2-40 
Modification Kit 2-46 
Modification Kit 2-52 
Modification Kit 2-54 
Modification Kit 2-8 
Modification Kit 1-10 
Modification Kit 2-42 
Modification Kit 2-42 
Modification Kit 2-42 
Shaft 2-38 
Lever 2-38 
Post 2-20 
Bearing Assembly 2-4 
Plate 2-32 
Modification Kit 1-12, 1-14 
Cable Assembly 2-40 
Cable Assembly 2-44 
Bracket 2-2 
Lever 2-2 
Lever 2-2 
Plate 1-12 
Plate 2-34 
Arm 2-22 
Arm 2-22 
Guide 2-2 
Crank 2-22 
Crank 2-22 
Crank 2-22 
Spring 2-30 
Link 2-22 
Holder 2-26 
Arm 2-22 
Shaft 2-22 
Crank 2-22 
Plate 2-2 
Arm Assembly 2-22 
Arm Assembly 2-22 
Bushing 2-16 
Arm 2-22 
Bracket 2-22 
Plate 2-22 
Bracket 2-30 
Separator 2-30 
Plate 2-30 
Plate 2-30 
Plate 2-30 

6-5 



,, 

11678 
NUMERICAL INDEX (Continued) 

Part Description and Part Description and 
Number Page Number Number Page Number 

159493 Plate 2-30 159626 Extension 2-34 
159494 Plate 2-30 159629 Plate 2-40 
159495 Beam 2-30 159630 Shaft 2-38 
159496 Beam 2-30 159631 Latch 2-38 
159497 Beam 2-30 159636 Plate 2-38 
159498 Lever 2-30 159637 Lever 2-40 
159499 Lever 2-30 159638 Bracket 2-46 
159500 Beam 2-30 159639 Cover 2-42, 2-46 
159501 Beam 2-30 159641 Cable Assembly 2-46 
159502 Guide 2-30 159642 Shim 2-14 
159503 Post 2-22 159643 Shim 2-30 
159504 Spacer 2-30 159653 Blade 2-46 
159506 Post 2-34 159654 Latch 2-34 
159508 Lever 2-30 159655 Cable Assembly 2-44 
159512 Link 2-34 159656 Block Assembly 2-8 
159515 Blade 2-22 159657 Plate 2-8 
159516 Blade

/ 
2-22 159658 Screw (6-40 x 1 • 100 Hex) 2-16 

159519 Bushing 2-18 159659 Shaft 2-16 
159522 Bushing 2-18 159861 Frame 2-50 
159523 Bail 2-18 159865 Drum 2-50 
159525 Bracket 2-18 159880 Slide 2-30 
159526 Link 2-20 159885 Gear 2-50 
159528 Bar, Push 2-14 159886 Gear 2-50 
159529 Bar, Push 2-14 159887 Gear Set 2-50 
159530 Bar, Push 2-14 159888 Pinion 2-50 
159531 Bar, Push 2-14 159889 Gear 2-50 
159532 Bar, Push 2-14 159890 Gear Set 2-50 
159533 Bar, Push 2-20 159891 Pinion 2-50 
159534 Bar, Push 2-20 159892 Gear 2-50 
159535 Plate 2-14 159893 Gear Set 2-50 
159536 Gear 2-16 159894 Pinion 2-50 
159539 Arm 2-34 159895 Gear 2-50 
159540 Post 1-6 159896 Collar 2-50 
159541 Connector 5-2 159900 Plate 2-52 
159542 Connector 1-8 159901 Plate 2-52 
159543 Washer, Flat 1-6 159902 Shaft 2-52 
159544 Release 2-2 159903 Crank 2-52 
159548 Wick, Felt 2-4 159909 Pawl 2-52 
159551 Cable Assembly 1-2 159910 Latch 2-52 
159553 Modification Kit 2-42 159911 Plate 2-52 
159559 Contact Assembly 2-42, 2-46 159912 Gear 2-52 
159560 Spring 2-8 159913 Screw 2-52 
159561 Bracket 2-42 159914 Nut 2-52 
159563 Bar, Push 2-14 159916 Eccentric 2-52 
159565 Bracket 2-42 159923 Holder 2-8 
159568 Bracket 2-42 159928 Cable Assembly 1-8 
159570 Spring 2-42 159929 Bracket 1-8 
•159571 Stiffener 2-42 159931 Clamp, Cable 1-8 
159575 Bracket 2-42 159932 Keeper 1-8 
159578 Bail 2-42 159936 Plate 5-2 
159579 Bail 2-42 159939 Cable Assembly 5-2 
159580 Shaft 2-42 159941 Handle 4-2 
159589 Bracket 1-8 159943 Bracket 4-2 
159592 Cable Assembly 1-8 159944 Window 4-2 
159597 Washer, Flat 2-18 159945 Washer, Friction 4-2 
159600 Shaft 1-10 159946 Arm 4-2 
159601 Bracket 2-42 159948 Cover 4-2 
159602 Spring 2-38 159949 Lid 4-2 
159603 Washer, Captive 1-8 159953 Plate 4-2 
159604 Screw, Special (10-32) 1-8 159954 link 2-54 
159606 Pawl 2-38 159955 Link 2-54 
159608 Plate 2-38 159956 Post 2-54 
159610 Mount 1-8 159957 Link 2-54 
159611 Bell Assembly 5-2 159958 Latch 2-54 
159613 Arm 2-36 159959 Latch 2-54 
159614 Arm 2-38 159960 Eccentric 2-54 
159615 Arm 2-38 159961 Arm 2-54 
159616 Lever 2-38 159962 Ring, Retaining 2-54 
159617 Roller 2-38 159963 Hub 2-54 
159621 Screw, Shoulder (6-40) 2-8 159965 Arm 2-54 
159622 Clamp 2-8 159973 Bracket 2-54 
159623 Post 2-38 159974 Screw, Eccentric 2-54 
159625 Bracket 2-4 159975 Bail 2-54 

6-6 

Part 
Number 

159976 
159977 
159978 
159979 
159980 
159981 
159982 
159991 
159993 
159994 
159995 
159997 
160354 

160404 
160480 
160583 
160666 
160672 
160673 
160674 
160692 
160694 
160839 
160840 
160846 
160881 
160943 
160944 
160948 
160997 
160998 
161100 
161102 
161103 
161104 
161139 
161237 
161238 
161239 
161240 
161305 
161318 
161319 

161320 
161323 
161324 
161334 
161335 
161336 
161337 
161338 
161339 
161340 
161341 
161342 
161431 
161432 
161433 
161434 
161443 
161444 
161488 
161493 
161524 
162095 
162096 
162097 
162098 
162248 
162340 
162341 

Description and 
Page Number 

Armature 2-54 
Hinge 2-54 
Shaft 2-54 
Arm 2-54 
Post 2-54 
Spacer 2-8 
Guide 2-8 
Plate 1-14. 
Bracl.et 2-32 
Plate 2-34 
Arm 2-34 
Screw, Eccentric 2-34 
Cam 2-50 
Contact 2-40 
Pusher 2-12 
Contact 2-40 
Guard 2-46 
Stud 2-46 
Shaft 2-46 
Nut 2-46, 2-52 
Bail 2-40 
Latch Assembly 2-38 
Bushing 2-4 
Post 2-38 
Bushing 2-18 
Modification Kit 2-46 
Housing 2-16 

Washer, Felt 2-42 
Screw (2-56 Fil) 2-10 
Roller 2-42 
Arm 2-42 
Spring 2-42 
Spring 2-42 
Gear 1-10 
Pinion 1-10 
Nut 2-10 
Cable Assembly 2-56 
Connector 2-56 
Plug 2-56 
Bracket 2-56 
Cable Assembly 2-56 
Bracket 2-58 
Lever 2-58 
Contact Assembly 2-58 
Housing 2-16 
Washer, Flat 2-16 
Lever 2-48 
Solenoid Assembly 2-48 
Bracket 2-48 
Post 2-48 
Lever 2-48 
lever 2-48 
Modification Kit 2-48 
Modification Kit 2-48 
Lever 2-26 
Lever 2-16 
Bushing 2-58 
Stiffener 2-58 
Contact 2-58 
Detent 2-20 
Detent 2-14 

Contact 2-58 
Post 2-46 
Shoft 2-16 
Contact Assembly 2-40 
Bracket 2-40 
Switch Assembly 2-40 
Post 2-40 
Hub 2-4 
Sleeve 2-6 
Bearing 2-6 

207223WU Post 1-6 

CHANGE 2 

:'� 

·� 

I 
. 

·� 

J 


